255198501001 ZR3h & 4./Drive system
ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
. 255013510001  |Drive axle(DW) IXEN4F(DW) 1
255013510002  |Drive axle(KD) IX BN (KD)
2 255013520003  |Adjusting shim 1 BER R 1
3 255013520002 Nut M20x1.5 B2 FEM20x1.5 8
4 910600100021  |Dowel pin GB119.2-8x25 B £8GB119.2-8x25 1
5 910400100007 Washer GB97.1-10-200HV B GB97.1-10-200HV 12
6 910400500007  |Washer GB93-10 B EGBI3-10 12
7 910100400004  [Bolt GB5786-M10x1.25x30-8.8 B2 12 GB5786-M10x1.25x30-8.8 12
8 910300900002  [Nut GB6178-M20-8 12 F3GB6178-M20-8 1
9 910400100009 Washer GB97.1-14-200HV B GB97.1-14-200HV 5
10 910400500009  |Washer GB93-14 B EGBI3-14 5
11 910100200010  [Bolt GB5785-M14x1.5x50-8.8 #R 42 GB5785-M14x1.5x50-8.8 5
12 910600600037  |Split pin GB91-4x40 FFO4HGB91-4x40 1
13 910400500012  |Washer GB93-20 HEEGBI3-20 9
14 910400100012  |Washer GB97.1-20-200HV B GB97.1-20-200HV 1
15 910100500006  [BoltGB31.1-M20x90-8.8 1Z42GB31.1-M20x90-8.8 1
16 910800100020 |0 ring 90x2.65 OFZE-A190x2.65 1
. 920900100037 Motor ( HP) EBAL(HP) 1 %45 /Optional
920900100034 Motor (WN) EEAL(WN) 1 %35 /Optional
8 255014010002 Gear box (ZN) TIRFE(ZN) 1 %45 /Optional
255014012002 Gear box(JD) T FE LAk (1D) 1 % /Optional
19 255013520005  [Seal washer B 1
20 255013520001  [Bolt M20x1.5x66 BEEM20x1.5%66 1
21 255013520004  [Adjusting washer 2 HERBR2 1
’s 255098513251 Encoder (HP) YRiD 28 (HP) 1 %45 /Optional
255098513253 Encoder (WN) miBEs (WN) 1 %545 /Optional




255198501002 3% 5h 4 (DW) /Drive axle (DW)

s

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255098513501  |Left brake assembly EHlshza R 1
2 255098523502  |Drive axle left bearing plate W sh i 72 sz il 1
3 255098523503 [Air hole assembly BT 1
4 255098523504  [Blocking HE 1
5 255098523505  |New drive axle housing EIELSL 1
6 255098523506 |0l seal SD45x62x12 M ESDA5X62x12 2
7 255098523507  |Drive axle right bearing plate X4 AR 1
8 255098513508  |Right brake assembly Al shas B Ak 1
9 255098523509  [Spring washer 14 14 16
10 255098523510  |Brake bolt HlahER124E 4
11 255098523511  |Brake bolt HlahER124E 12
12 255098523512 |0l seal SD100x140x12 ;M ESD100x140x12 2
13 255098023513  |Bearing 30615 Hh7#30615 2
14 255098523514  |Bearing33115 Hh#33115 2
15 255098523515 Nut seat IR EE 2
16 255098523516  |Nut seat circlip R B 1 2
17 255098523517  |Spring washer 6 Hie 4
18 255098523518  |Bolt M6x12-4.8 PEAEM6x12-4.8 4
19 255098523519  [Hub B 2
20 255098523520  [Hub connecting bolt HHEREIES 12
21 255098523521  [Half shaft seal washer FHEEHE 2
22 255098523522  |Half shaft 3 2
23 255098523523  |Rim nut RHEs 12




255198501003 %) %) & 2 7i/Brake assembly

A: LEFT BRAKE ASSY’
B: RIGHT BRAKE ASSY’

FE/NOo Ymi9/SN Name AT HE/QTY] FiE/Remark
A 255098513501 ([Brake assembly (left) REFO00560x%L |#il|5))#s & sl (A2 ) REF000560xL 1 A 51-40
- 255098513508 [ Sl a0 VS )y 28 R () REFO00560 xR 1
1 255098523401 |Brake base assembly 23653-73011 |5 2% AR &L %23653-73011 1 | EA&%—
255098523402 S)I dRT UdST dSSCITTUTY 20000 7OoULL" ﬁ%”iﬂ%&&*}i,é\&23653-73011-R 1
) 255098523403 [Gap adjusting sleeve 23653-72041 |[i] &1 % £23653-72041 T
255098523404 |Gap adjusting sleeve23653-72041-R |[a] [ i % £23653-72041-R 1
3 255098513502 |Friction plate assembly 23653-73021 [/ i i %23653-73021 2 | EA%
4 255098523405 |Resilient pad 24433-70160G a PR 24 F24433-70160G 1
5 255098523406 [Hand brake lever 23653-72071C Fill5h$14F23653-72071C 1 [EAXNRE—
5 255098523407 |Hand brake lever 23653-72071C-R | F#llzh+i4723653-72071C-R 1
6 255098523408 |Return spring23673-72261 6] 437 13 23673-72261 2
7 255098523409 |Gasket 23653-72131 #23653-72131 1
8 255098523410 |Top material 23653-72161 1ii#+23653-72161 1
9 255098523411 [Tension spring 2353-72171 $7#2353-72171 1
10 255098523412 |Hand brake push rod 23653-72081 |F-#illzh#EAT23653-72081 1
11 255098523413 |Compression spring 23673-72391 | L 457#%23673-72391 1
12 255098523414 |Adjusting lever 23653-72151 VAT FF23653-72151 1 [ELANRRE—
255098523415 |Adjusting lever 23653-72151-R WAL FT23653-72151-R 1
13 255098523416 |Pressure spring seat 23653-72191 | JE# F:23653-72191 1
14 255098523417 |spring 23653-72051 % 23653-72051 1
15 255098523418 |Pressure spring cover 23653-72111 |JE##23653-72111 2
16 255098523419 |Spring 23653-72091 349 23653-72091 1 | EAERES—
255098523420 [Spring 23653-72091-R 95 23653-72091-R 1
17 255098523421 |Pressure spring seat 23653-72121 | L #F:23653-72121 1
18 | 255098523422 |7 TFTERRET SHTER TUE SRS sy 123653-72101 2
19 255098523423 |[Fulcrum post 22673-72231 RN 22673-72231 1
20 255098523424 |Gasket 22673-72251 1 22673-72251 1
21 255098523425 [Glue plug 22673-72321 R 422673-72321 1
29 255098513503 |[Brake cable assembly (left) HIENAN R S () 1 |FHTEdzn
255098513504 |Brake cable assembly (right) HI BN R B (F7) 1 |HTAHZE
23 910400500006 |[Bolt GB5782-M8x16 122 GB5782-M8x16 1




255198501003 %) & 2. si/Brake assembly

A: LEFT BRAKE ASSY’
B: RIGHT BRAKE ASSY’

FE/NOo Ymi9/SN Name AT HE/QTY] FiE/Remark
24 910100300020 |Spring Washer GB93-8 45 GB93-8 1
c 255098513505 Z,Z:ﬂz,h::: e |3l 4 % . 1824433-70160G 1 |
255098513806 |[_.5 . S F PR CSSETIEYETEIS 0 00 40 K 124433-70160G-R | 1
e T S i P27 SR N RS T
A 200G 1a P H15h/> # 5122673-72061a-R 1 S B Rt
26 A g T P 9T EEOT ) 4 47 4 22673-72101 2| R
27 A e o P PO E T i g 3 s LA 22673- 72101 | 2 | AP gk
28 A Piston 22673-72071 I %£22673-72071 1 SRR (it
29 A :’(:.,I\lg’:%‘ Ppurtpg - reauict DUWIr 22070 ﬁ\§&%22673-720816 1 Kﬁéﬂﬁ%{,ﬁt
30 A E,)’I-’(,J.\I:: ordaricit Purtip - SpPIrmiy 22070 %Uiﬂﬁ\§§$%22673-72091 1 Kﬁéﬂﬁ%{,ﬁt
31 A e oPaTP O P ERRIS g 7447 1 9% 24433-76070G 1| R
32 A e LD DSCUET SCTEW EEOTY i 5 i < R 2267372131 | 1| AERGE
33 A :::I;}: DIecucT SUIcw yudiu 22070 ﬁj\ﬁﬁi/_:hﬂt%%],j:)ﬁ%22673_7214l l Ziﬁ.z’ﬂfj%’ﬁ—'\:
34 A Dust cap 22492-74010G Bi 2 % 22492-74010G 1 At
35 255098523435 |Clinch bolt 22493-71020G H1%]22493-71020G 1
36 255098523436 |base plate 22493-71010G H422493-71010G 1
37 255098523437 |Fulcrum post 22493-71030G 34 22493-71030G 1
38 255098523438 |1l i # 2 k£ 22493-71030G JiE] 5 1JF] B2 42 22493-71030G 1 | AR
39 255098523439 |#[%/10 B5310-00010 #4810 B5310-00010 1
40 255098523440  [[a] ki 4 ++22493-72030G Ji) 5 1 B AT 22493-72030G 1




255198501004 3Esh#F (KD) /Drive axle (KD)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255098513540  |Left brake assembly EHlshza R 1
2 255098513541 Drive axle left bearing plate EmER 1
3 255098513542  |New drive axle housing i 1
4 255098513543  |Half shaft 1 2
5 254198523544 |Blocking HBE !
6 255098523544 Drive axle right bearing plate AmEik 1
7 255098523545  |Right brake assembly ARl 2R 1
8 255098523546  [Hub Lioh=4 2
9 255098523547  [Hub connecting bolt BEIZS 12
10 255098523548  |Rim nut KRR 12
11 255098523549 Lock washer LB 2
12 255098523550  |Locknut BIRIEE
13 254198523562 Brake bolt RH122 4
14 255098523551  |Bolt M14X1.5X35 BEHEM14X1.5X35 12
15 255098523552 Oil seal TC100x140x12 S ETC100x140x12 2
16 255098523553  [Bearing 30615 B 7R 4730615 2
17 255098523554  [Bearing33115 B 7R 4l 7%33115 2
18 255098523555 Bolt M6x12 1R2FEM6x12 4
19 255098523556 Spring washer 6 e 4
20 255098523557 Oil seal TC4A5x62x12 S ETCA5x62x12 2
21 255098523558  [Half shaft seal washer FHLE 2
22 254198523543 [Air hole assembly BSE 1




252198501006 T &4 (ZN) /Gear box (ZN)

[ac]
—

FE/NOo Ymi9/SN Name AT HE/QTY] FiE/Remark
1 910100300036  [Bolt BRFEM10X25 4
2 910400500007  |Spring washer FEHE0 20
3 255098524003  [Bearing cap S 1
4 255098524004  [Spacer Bk 4
5 910800100032 |0 seal ring Ofis & £ B75X3.1 1
6 255098524006  [Box ik 1
7 255098524007  |0il seal M ETCA5X85X10 1
8 910700200024  |Bearing6209 BBk #6209 1
9 910700200021  |Bearing6206 BBk #6206 3
10 255098524010  |O-ring Ofs 25 £ B25X2.65 2
11 255098524011  [input shaft assembly WA HhE 1
12 910700200023  [Bearing6208 FRBR#6208 1
13 910100100125  |Bolt M10X100 1242 M10X100 12
14 910100300034  |Bolt M10X16 BEFEM10X16 2
15 255098524017  [Stop dog PR 1
16 255098524019 Paper pad IR 1
17 255098524020  |axle h 1
18 255098524021  |Gear WEX % 1
19 255098524022  |Gear assembly AR 1 1
20 255098524023  [Bearing32207 B 7R F Hh7%32207 2
21 910100300038  [Bolt M10X35 BEFEM10X35 2
22 255098524042 Bearing 6306 BBk #6306 1
23 255098524043 Differential assembly =B DA 1
24 255098524027  |Locking plate Bih 4
25 255098524044 Hole with elastic retainer 85 FLAE R E8S 1
26 910600100013  |Pin6X20 B £H6X20 2
27 255098524025 Bearing seat A JRE 2
28 255098524026  |Bolt e E 4
29 255098524018  [Box cover fam 1




252198501007 Z & & (ZN) /Differential mechanism (ZN)

FE/NOo Ymi9/SN Name AT HE/QTY] FiE/Remark
1 255098524024 Left differential carrier EEBTAN 1
2 255098524028  |Gear ST 2
3 255098524029  |Axle + 4 1
4 255098524030  |Washer 7E 2
5 255098524032  |Gear TERR 4
6 255098524034  |Gear ring i) 1
7 255098524035  |Washer L HERRE 4
8 255098524036 Spacer BB A 6
9 255098524037  |Bolt ey 12
10 910700200026  [Bearing FEK #6211 2
11 255098524040  |Nut IRFEM10X1.25 12




252198501008 % % %a (JD) /Gear box (JD)

FE/NOo Ymi9/SN Name AT HE/QTY] FiE/Remark
1 254198524001 Box Al 1
2 254198524002 Bearing pedestal e e B 2
3 254198524003 Lock plate iR 4
4 254198524004 Box 1RAE 4
5 254198524005 Differential assembly =R DA 1
6 254198524006  |O-ring 85x3.1 Off4 & £ [Bl85x3.1 1
7 254198524007 Bearing pedestal LA pEGITS 1
8 254198524008 Spring washer 10 SEEHE10 16
9 254198524009 Bolt M10x25 BRAEM10x25 6
10 254198524010  [Twin gear shaf gt 1
11 254198524011 Twin gear WEXIEES 1
12 254198524012 Bearing NJ307E HHAENIZ07E 1
13 254198524013 Bearing 32206 Hh#32206 2
14 254198524014 Bush HE 1
15 254198524015  |Adjustable pad EER RE
16 254198524016 Locknut BIRIER 1
17 254198524017  |0-ring 62x3.1 Ofs & $1Bl62x3.1 1
18 254198524018 End cover IhE 1
19 254198524019 Bolt M10x1.25x25 BEAEM10x1.25%25 4
20 254198524020 Axle HH 1
21 254198524021  |O-ring 30x2.4 ORI 11 El30x2.4 2
22 254198524022 Bearing 6206/p5 HH7%6206/p5 2
23 254198524023 Bearing 6306/p5 Hh7#6306/p5 1
24 254198524024  |Input gear EINPSES 1
25 254198524025 Bearing 6208 % 2
26 254198524026 Pin B10x28 fHB10x28 2
27 254198524027 Case cover B|= 1
28 254198524028 Batter board ERLHR 1
29 254198524029 Bolt M10x1.25x15 BEHEM10x1.25%15 2
30 254198524030  |Spring washer 12 HEHE12 8
31 254198524031 Bolt M12x1.25x50 BEFEM12x1.25%50 2




252198501008 % i% 44 (JD) /Gear box (JD)

FE/NOo Ymi9/SN Name AT HE/QTY] FiE/Remark
32 254198524045 BoltM10x1.25%65 R M10x1.25%65 4
33 254198524032 Bolt M12x1.25x100 BRFEM12x1.25%100 6




252198501009 % 3% 5 (JD) £ 1% & /Differential mechanism (JD)
FE/NOo Ymi9/SN Name AT HE/QTY] FiE/Remark
1 254198524033 Cross gear shaft +F G EC 5 1
2 254198524034 Planet gear TER® 4
3 254198524035 Thrust washer LR 4
4 254198524036 Axle shaft gear T 2
5 254198524037 Washer B7E 2
6 254198524038 Differential right half housing ERFEFR 1
7 254198524039 Differential left half housing ERBEFR 1
8 254198524040  [Big gear ring KA E 1
9 254198524041 Bolt Ly E 12
10 254198524042 Lock washers BB R 6
11 254198524043 Nut M10X 1.25 BRFEM10x1.25 12
12 254198524044  |Bearing 6211 #6211 2




252198501010 3% 31 % = sx/Drive wheel assembly

FE/NOo Ymi9/SN Name AT HE/QTY FiE¥/Remarks
255013010010  |Drive wheel assembly 23x9-10-18PR(gas) IXEh¥E F AN 23x9-10-18PR(FER) 2 #E%%/Optional
A 255013010011  |Drive wheel assembly 23x9-10 (solid) IREhEE R AK23x9-10 (SR ) 2 #E%%/Optional
255013010012 Drive wheel assembly 23x9-10(environmental| &1 % 5 F823x9-10 (3R ) 2 3525 /Optional
255013010002 [Pneumatic tyre 23x9-10-18PR FESEHE23x9-10-18PR 2 #t¥/Optional
1 255013010003 Solid tyre 23x9-10 L0 RE23x9-10 2 %35 /Optional
255013010007  |Environmental protection tyre 23x9-10 HRIAA23x9-10 2 #t%/Optional

2 255013010001  |Rim assembly 6.50F W S A6.50F 2




252198501011 AZFr =M B 4% /Lifting motor and installation

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
. 920900100038 Motor(HP) EBAL(HP) 1 %% /Optional
920900100035 Motor(WN) EEAL(WN) 1 #3455 /Optional
2 255032520003  |Anti vibration pad AR 8
3 255032520001  |Bushing =S 4
4 255032520002  |Washer ¢p40xd11x4 Bl paoxdp11x4 4
5 910400500007  [washer GB93-10 B EGBI3-10 6
6 910100100034  [BoltGB5782-M10x55-8.8 #R42GB5782-M10x55-8.8 4
7 255023510006 Gear pump PNEETY 1
8 910400100007  |Washer GB97.1-10-200HV T B GB97.1-10-200HV 2
9 910100300039  [Bolt GB5783-M10x40-8.8 1242 GB5783-M10x40-8.8 2
0 255098513251 Encoder (HP) JRt522 (HP) 1 %35 /Optional
255098513253 [Encoder (WN) ZmiSas (WN) 1 #L3/Optional




252198501012 & W . % 1£.532/Battery and bracket

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255037010002 Battery (48V600Ah) (weld) BB 31(48V600AN) (&) 1 B /weld
255037010004 Battery (48V630Ah) (weld) BB 31(48V630Ah)(J8) 1 B /weld
255037010006  |Battery (48V700Ah) (weld) BB JH1(48V700Ah)(1F) 1 #El/weld

. 255037010014 Battery (48V770Ah) (weld) EB31(48V770AN) (&) 1 B /weld
255037010003  [Battery (48V600Ah) (bolt) BB }1(48V600Ah)(48) 1 #2122 /bolt
255037010005  [Battery (48V630Ah) (bolt) EEj1(48V630Ah)(4R) 1 #2122 /bolt
255037010007  [Battery (48V700Ah) (bolt) EE}1(48V700Ah)(48) 1 #2122 /bolt
255037010015  |Battery (48V770Ah) (bolt) EBSt(48V770Ah)(1F) 1 #2122 /bolt

2 255012510001  |Battery bracket welding EBMERES 1 M%< H




252198501013 A4 /Foot pedal

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255018020005 Cushion iR 2
2 255018010001 Floor welding (front) RIS (8) 1
3 255018010002  [Floor welding (rear) WiRES(R) 1
4 941100100001 Screw M8x12-8.8 1R£TM8x12-8.8 2
5 255018020006  |Foot pedal EERIBER 1




252198501014 Wi 45 % /Battery box cover

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255021010002 Battey box cover welding BRESRES 1
2 910300100005  |Nut GB6170-M6-10 12 FGB6170-M6-10 8
3 255021010016 Pressing plate weiding ERES 2
4 255021020003  |Trim i 1
5 255021020046 Guard cicle ¢35 RIFEB P35 1
6 910200500053 ScrewGB818-M6x20-4.8 1% £] GB818-M6x20-4.8 2
7 255021020020  |Handle TS 1
8 910400500005  WasherGB93-6 BB GBI3-6 4
9 255021020068 Damping pad ZZhn 2
10 255021010005  [Hinge welding (left) BUERE(E) 1
11 910100300024  |Bolt GB5783-M8x30-8.8 1% +2GB5783-M8x30-8.8 4
12 910200500056 Screw GB818-M6x35-4.8 1% £] GB818-M6x35-4.8 2
13 255021010010  [Head cover lock = 8t 1
14 255021020052  |Lock tongue 2 HiFE2 1
15 910400100005  |Washer GB97.1-6-200HV 2B GB97.1-6-200HV 2
16 910400500008  WasherGB93-12 R EGB93-12 1
17 910400100008  |WasherGB97.1-12-200HV T2 EGB97.1-12-200HV 1
18 910300100008 Nut GB6170-M12-10 12f3GB6170-M12-10 1
19 910200500021 Screw GB818-M4x10-4.8 1247 GB818-M4x10-4.8 2
20 255021020055  |Fixing plate & R 1
21 255021020021  |Handle(inside) HLF(R) 1
22 910100300023  |Bolt GB5783-M8x25-8.8 1EH2 GB5783-M8x25-8.8 6
23 255021020047  |Holder S 2
24 910400500006  |Washer GB93-8 HEEGBI3-8 10
25 910400100006  |Washer GB97.1-8-200HV BB GB97.1-8-200HV 10
26 255021020054  |Adjusting pad EER 2
27 255021020045  |Bed plate FEAR 2
28 255021020043  |Bolt EE1E4E 2
29 255021010006  [Hinge welding (right) BRIEES(H) 1
30 910401500001  |Circlip GB895.1-22 FLAN 22 3Bl GB895.1-22 2
31 255021010014 BearingGE12E X TR GEL2E 2




252198501014 Wi 45 % /Battery box cover

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
32 910300100006 NutGB6170-M8-10 2 FFGB6170-M8-10 2
33 940400100030  [Air spring 200N(D620) 3% 200N(D620) 1
34 940400100031  |Air spring500N(D620)-lock oneself S 3 E500N(D620)- B i 1
255037510001  |Seats (standard) A5 (FREL) 1 STD.
35 255037510003 Seats (comfort) PER(EFERY) 1 %35 /Optional
255037510004 |Seat (damping type) BEA (R R EY) 1 #t2%%/Optional




252198501015 Al (M X) /Right side door

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910100300023 Bolt GB5783-M8x25-8.8 B%+2GB5783-M8x25-8.8 2
2 910400500006  |Washer GB93-8 R EGBI3-8 2
3 910400100006  |Washer GB97.1-8-200HV FHEGB97.1-8-200HV 2
4 910300100007  |Nut GB6170-M10-10 12 FGB6170-M10-10 1
5 910400500007  [washer GB93-10 B EGBI3-10 5
6 910400100007  |Washer GB97.1-10-200HV B GB97.1-10-200HV 5
7 255021010009  [side door lock JUNmE: 1
8 255021020039  |Fixing plate Bl E R 1
9 255021020040  [Lock tongue 1 &L 1
10 505621520041  |Air hole (left) BMXAL(E) 1
11 255021010007 Limit seat welding FREIEEE S 1
12 910100300063  |Bolt GB5783-M14x35-8.8 #R42GB5783-M14x35-8.8 2
13 255021020059  [Star shaped handle EWIEF 1
14 255021010001  [sSide door welding (right) MRS HR) 1
15 940500200016  |Bushing 16x18x16-SF-1 8 &£ (/5)16x18x16-SF-1 2
16 910600100031  |Dowel pin GB119.2-10x30 11 £5GB119.2-10x30 1
17 910100300037  [Bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 4
18 255021010004  [Hinge seat welding RUEREES 1
19 255021020044  |Adjusting washer EER 1
20 255021020042  |Bolt LEYES 1
21 255021020041  [Limit plate PRI AR 1
22 910100300014  |Bolt GB5783-M6x35-8.8 1EH2 GB5783-M6x35-8.8 1
23 505618020016  [Damping pad G 1




252198501016 Z M# (% EX)/Right side plate (hoisting frame)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 941100100012 Bolt M8X20 1R £] M8x20-8.8() 1
2 255021010017  |side plate welding (right) MRS (R) 1
3 505621520041  |Air hole (left) BXALE) 1
4 910200500052 Screw GB818-M6x16-4.8 1%4£] GB818-M6x16-4.8 2
5 910400500005  |Washer GB93-6 B EGBI3-6 2
6 910400100005  |Washer GB97.1-6-200HV EREGBI7.1-6-200HV 2
7 255021010015  |Hook welding (left) HEWRE(E) 1




252198501017 £k /Left cover plate

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255021010015  [Hook welding (left) EWRE(E) 1
2 910400100005 Washer GB97.1-6-200HV SEHBGB97.1-6-200HV 2
3 910400500005  |Washer GB93-6 R EGBI3-6 2
4 910200500052 Screw GB818-M6x16-4.8 1%£] GB818-M6x16-4.8 2
s 255021010003  |Side plate welding (left) MRES(E) 1 % %% /optional
255121010020  |[side plate welding (left LI) MRS (L FEEB) 1 %% /optional
6 505621510004  [Air hole (right) BXALAE) 1
7 941100100012 Bolt M8X20 1R £ M8x20-8.8() 1




252198501018 /& £ /Valve cover

11

12

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255021020051  |Holder 5223 2
2 910400100005 Washer GB97.1-6-200HV SEHBGB97.1-6-200HV 2
3 910400500005  |Washer GB93-6 R EGBI3-6 2
4 910200500053 Screw GB818-M6x20-4.8 1%£] GB818-M6x20-4.8 2
5 255021020002 Protective cover 1 FHiFE1 1
6 255021020058 M6 Nut MeR IR 4
7 910200500052 ScrewGB818-M6x16-4.8 1%£] GB818-M6x16-4.8 6
8 255021020001 Protective cover 2 FHiFE2 1
9 255024520065  [Rubber sheath BIRIFE 2
10 255024520063  |cap R 2
11 255021020017  |Cover BRE 1
12 941100100001  |ScrewM8X12-8.8 1RETM8X12-8.8 2




252198501019 -F#7= & &./Counter weight assembly

)
\\

1>
Z

)

U

L g

I

1=

I

£

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

. 255023020001  |Counter weight (2.5t) EHE(2.5) 1 FE4P25N
254523020001  |Counter weight (2.0t) EHE(2.0t) 1 FE4P20N

2 255023010001  |pin 25|48 1

3 910100100101 Bolt GB5782-M24x100-8.8 122 GB5782-M24x100-8.8 2

4 910400500013  |Washer GB93-24 HEH B GB93-24 2

5 255023020007  |Spacer BR 2

6 255023020002  |cap EINE 1

7 910100300011 Bolt GB5783-M6x20-8.8 B%+2GB5783-M6x20-8.8 2

8 255023020006 Spacer R A 2

9 910400500005  |Washer GB93-6 BB GBI3-6 2

10 910400100005  |Washer GB97.1-6-200HV EREGBI7.1-6-200HV 2




252198501020 # Z (Ml X) /Frame (sidesway)

F&/No YmEB/SN Name A #E/QTY =i¥/Remarks
1 255021510020 Frame welding (middle of south) FRIEE 1
2 910100300020 Bolt GB5783-M8x16-8.8 P22 GB5783-M8x16-8.8 4
3 910400500006  |Washer GB93-8 R EGBI3-8 4
4 910400100006 Washer GB97.1-8-200HV SE#HBGB97.1-8-200HV 4
5 941100100001  |Screw M8X12-8.8 1RETM8X12-8.8 2
6 255021510004  |Side plate welding MiRES (&5 1
7 255021510001  |Baffle welding HEiRES (B 1
8 910400100009  |Washer GB97.1-14-200HV B GB97.1-14-200HV 4
9 910400500009  |Washer GB93-14 HEH B GBI3-14 4
10 910100300063  [Bolt GB5783-M14x35-8.8 #R42GB5783-M14x35-8.8 4
11 255021510010  |Plate welding AR S 1
12 910400100007 Washer GB97.1-10-200HV B GB97.1-10-200HV 3
13 910400500007  |Washer GB93-10 HEH B GBI3-10 3
14 910100300037 Bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 3
15 255021510009 Indicator welding ERERS 1
16 910100300051 BoltGB5783-M12x35-8.8 122 GB5783-M12x35-8.8 4
17 910400100008  |Washer GB97.1-12-200HV R EGBI7.1-12-200HV 4
18 910400500008  |Washer GB93-12 HEH B GBI3-12 4
19 910300100008 Nut GB6170-M12-10 12f3GB6170-M12-10 4




252198501021 %% (7 & X) /Frame (ceiling mounted)

F&/No YmEB/SN Name A #E/QTY =i¥/Remarks
1 255021510021 Frame welding (crane) FRESHRER) 1
2 910100300020 Bolt GB5783-M8x16-8.8 P22 GB5783-M8x16-8.8 4
3 910400500006  |Washer GB93-8 R EGBI3-8 4
4 910400100006 Washer GB97.1-8-200HV SE#HBGB97.1-8-200HV 4
5 255021510001 Baffle welding HRES (HEE 1
6 910400100009  |Washer GB97.1-14-200HV S EGBI7.1-14-200HV 4
7 910400500009  |Washer GB93-14 HEH B GBI3-14 4
8 910100300063  [Bolt GB5783-M14x35-8.8 #R42GB5783-M14x35-8.8 4
9 255021510010  |Plate welding AR S 1
10 910400100007 Washer GB97.1-10-200HV B GB97.1-10-200HV 5
11 910400500007  |Washer GB93-10 HEH B GBI3-10 5
12 910100300037  [Bolt GB5783-M10x30-8.8 #R4£GB5783-M10x30-8.8 3
13 255021510009 |[Indicator holder welding NERRES 1
14 910100300051 Bolt GB5783-M12x35-8.8 122 GB5783-M12x35-8.8 4
15 910400100008  |Washer GB97.1-12-200HV R EGBI7.1-12-200HV 8
16 910400500008  |Washer GB93-12 HEH B GBI3-12 4
17 910300100008 Nut GB6170-M12-10 12f3GB6170-M12-10 4
18 910100300035 Bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 2
19 255021520101  |Cover plate =i 1
20 253521520063  [Spacer ®14.5x$12.2x10 fEE®D14.5x012.2x10 4
21 255021520109  |Anti vibration pad ¢p140x$p13x25 BE B H140xd13x25 4
22 910200200099 Screw GB70.1-M12x35-8.8 12£] GB70.1-M12x35-8.8 4




252198501022 #= %)@ #%/Control panel

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 941100100009 ScrewM6x12-8.8 1R£TM6x12-8.8 19
2 255010020002  |cover B(TF) 1
3 255010020009  |Nut M6 = FiEEMe 10

. 255010020001 Cover (Curtis) &(L)(Curtis) 1 %% /Optional

255010020007 Cover (Inmotion) = (L) (Inmotion) 1 #5355 /Optional
5 255010020003  |Lid Hlh A= 1
6 910200500040 Screw GB818-M5x16-4.8 1% £] GB818-M5x16-4.8 2
7 255010020005 Front cover Al 1
8 910301300001 NutGB17880.1-M5x14 #2FFGB17880.1-M5x14 1
9 255010020006  |Lid % 1
10 255010020004  [Tool box IEZ 1




252198501023 #: %) £ B & % & /Steer ing mechanism and instal latio

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255015010007  |Adjustable handle ENEES] 1
2 910600400015  |Dowel pin GB879.1-4x30 MR 5GB879.1-4x30 1
3 255015020025 |Packing set PEE 1
4 255015020018 Washer®20x®12x8 BED20xD12x8 1
5 255015020019  Latch segment BIAR 1
6 910300300006 Nut GB6172.1-M12-05 ¥R GB6172.1-M12-05 1
7 910100300057  [Bolt GB5783-M12x70-8.8 1242 GB5783-M12x70-8.8 1
8 255015010001  [Steering column ERELEA 1
9 255015010003 Steering wheel ARE 1
10 910600700014  |Short axle GB882-6x26x1.6 FHHIGB882-6x26x1.6 1
11 910600600005  |Split pin GB91-1.6x10 FF O 4HGB91-1.6x10 1
12 255015020002  |Fixed seat [E] 7E i 1
13 255015010005  [Adjustable lever BEHTES 1
14 255015020021 Screw BT IRE] 1
15 911200100004  |Grease nipple JB7940.1-M10x1 ;H#5)B7940.1-M10x1 1
16 940500200016 Bushing ®16x®18x16-SF-1 £ 5 E(FB)D16xD18x16-SF-1 2
17 255011510003  |Shaft ®16x135 T EHO16x135 1
18 910400100005  |Washer GB97.1-6-200HV R EGBI7.1-6-200HV 1
19 910400500005  |Washer GB93-6 HEEGBI3-6 1
20 910100300009  |Bolt GB5783-M6x12-8.8 1242 GB5783-M6x12-8.8 1
21 910100300036  |Bolt GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 4
22 910400500007  |Washer GB93-10 HEHEGBI3-10 4
23 910400100007  |Washer GB97.1-10-200HV E BB GB97.1-10-200HV 4
24 255015010004  [Support welding XERS 1
25 255015010002 Steering gear o)z 1




252198501024 /7% 31 % % /Foot brake

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910100300010 Bolt GB5783-M6x16-8.8 B%+2GB5783-M6x16-8.8 2
2 910400500005  [Washer GB93-6 R EGBI3-6 2
3 910400100005 Washer GB97.1-6-200HV FHEGB97.1-6-200HV 2
4 255011510006 Grease nipple B 1
5 911000600001 Hose clamp QC/T390-(11-14) MEHEQC/T390-(11-14) 2
6 255011520021 Connecting pipe EEE 1
7 910100300003 Bolt GB5783-M5x12-8.8 B%+2GB5783-M5x12-8.8 1
8 910400500004  Washer GB93-5 B EGBI3-5 1
9 910400100004  |Washer GB97.1-5-200HV EREGBI7.1-5-200HV 1
10 255011510003  |Axle ®16x135 T EHd16x135 1
11 910100300039  [Bolt GB5783-M10x40-8.8 #R4£GB5783-M10x40-8.8 4
12 910400500007  [washer GB93-10 B EGBI3-10 6
13 910400100007  |Washer GB97.1-10-200HV B GB97.1-10-200HV 6
14 255011510004  |Foot brake holder welding Iz 2 2R S 1
15 940500100006  [Bushing ®16x®18x15-SF-1 £ EE016xD18x15-SF-1 2
16 255011510002  |Pedal weiding BRIES 1
17 255011520010  |Damping pad 4B thin 1
18 910600600015 Split pin GB91-2x20 FF O $5GB91-2x20 1
19 255011520008  |Spring HE 1

20 911200100004  |Grease nipple JB7940.1-M10x1 ;H#R)B7940.1-M10x1 1
21 255011520013  |Pedal (rubber) PR (18 AR) 1
22 910100100023  [Bolt GB5782-M8x45-8.8 1242 GB5782-M8x45-8.8 1
23 910300100006  |Nut GB6170-M8-10 12 FFGB6170-M8-10 1
24 940500100048  [Bushing ®10xM12x8-SF-1 £ 5E010xD12x8-SF-1 1
25 255011510001  [Brake pump assembly HIEER AN 1
26 910100300038  |Bolt GB5783-M10x35-8.8 1E+2GB5783-M10x35-8.8 2
27 910300100007  |NutGB6170-M10-10 12 f3GB6170-M10-10 2
28 255011510009 Hydraulic steel pipe welding 2 BENERS2 1
29 255011510010  |Hydraulic steel pipe welding 1 BENEESL 1




252198501025 1= & %] 3034 /Parking brake

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
A 255012010001  |Parking brake assembly HEHIHEAL 1
1 A Screw GB70.1-M5x16-8.8 #2£] GB70.1-M5x16-8.8 1 iR fit
2 A Spring 2 TR ) 1 PN
3 A Circlip GB894.1-16 AR M P Bl GB8Y4.1-16 2 e tR fit
4 A Washer GB97.1-16-200HV B GB97.1-16-200HV 2 TR M
5 A Pedal welding BRIES 1 FEMEMH
6 A Baffle E=L 1 T iR fit
7 A Screw GB818-M3x8-4.8 12£] GB818-M3x8-4.8 5 TR M
8 A Screw GB818-M3x20-4.8 12£] GB818-M3x20-4.8 2 T iR fit
9 920200300009 Micro switch RV-166-1C25 WMEhHR 1
10 A Shaft =L 1 T ER fit
11 A Steel ball GB308-5.5 fWEKGB308-5.5 1 TR M
12 A Spring £ 1 N
13 A Screw GB77-M8x8-45H BR£] GB77-M8x8-45H 1 T EIRIR 3
14 A Assembly seat ok 1 N
15 A Board 3 w3 1 REafhig it
16 A M8x170 Bolt M8x1704& 4% 1 N
17 A Axle E=L 1 T IR it
18 A Nut GB6170-M8-10 12 FGB6170-M8-10 2 N
19 A Washer GB97.1-8-200HV R EGBI7.1-8-200HV 2 N
20 A Axle 3 3 1 T IR it
\\\___4_’_’»________,,, :// YW | 21 A Polyurethane tube RefEE 1 iz fit
/1 ] @ \ | 22 A Spring 1 1 1 o 8 T
B—| S ] 2 A Axle 4 4 1| FEumEf
\ 0%, &7 P / 24 A Washer GB97.1-10-200HV S #EGB97.1-10-200HV 4 TEmRM
\ g2 %6 1631 _—7 25 A Washer GB93-10 P EH EIGB93-10 3 FEMREEH
S - 26 A Bolt GB5783-M10x25-8.8 #2442 GB5783-M10x25-8.8 3 T IRIR
27 A Board 2 w2 1 TEafnig it
28 A Axle 1 1 1 T IR it
29 A Axle 2 12 1 IR it
30 A Board 1 1 1 TEafnig it




252198501025 1= & %] 3034 /Parking brake

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

31 A Spring seat HRERE 1 iR fit
32 A Spring iy 1 iR fit
33 A Nut GB889.1-M5-10 12 FFGB88Y.1-M5-10 1 T ER fit
34 A Pedal pad iy e 1 e tR fit
35 A Washer GB93-3 HEHEGBI3-3 3 TR M
36 A Dowel pin GB879.1-2.5x10 M [E A 55GB879.1-2.5x10 1 TR M
37 A Board 2 2 1 IR
B 255098512010  |Parking brake repair kit HEHIREES 1




252198501026 #* TR ZE B 4% /Overhead guard and installation

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910100300050 Bolt GB5783-M12x30-8.8 P22 GB5783-M12x30-8.8 8
2 910400500008  |Washer GB93-12 P E R EGBI3-12 8
3 910400100008  |Washer GB97.1-12-200HV B GB97.1-12-200HV 4
4 255022020002  [Special pipe cover RREEA) 1
5 255022020001  |Special pipe cover RREE(A) 1
7 8 6 910400200005 Washer GB96.1-12-200HV KEEGB96.1-12-200HV 4
/ 9 7 255022020004  |Coil RATH B 2
== 8 255022020003 |Coil KATZ L E 3
o 255022010001  |Overhead guard welding FIZRES (L) 1 s
255022010004  |Overhead guard welding FIZRES(RER) 1 HC M




252198501027 JE#.4% %% /Rearview mirror installation

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910300100006  |Nut GB6170-M8-10 1% GB6170-M8-10 4
2 910400500006  |Washer GB93-8 R EGBI3-8 4
3 910400100006 Washer GB97.1-8-200HV FHEGB97.1-8-200HV 4
4 910100300022 Bolt GB5783-M8x20-8.8 P22 GB5783-M8x20-8.8 4
5 940800100001 Rearview mirror BRUE 2
6 255049520003 Holder X% 1




252198501028 #% @4+ & % (DW) /Steering axle and installation (DW)

|
1 16 18 2142 49 20 23

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
A 255016010001  |2.5T steering axle 2.5THE [ 1
1 255098526004  |Left knuckle assembly EROTIRA 1
2 255098526001  |Steering bridge assembly HOTMER AL 1
3 910300100008  |Nut GB6170-M12-10 12 FGB6170-M12-10 2
4 910100300052  |Bolt GB5783-M12x40-8.8 IR GB5783-M12x40-8.8 2
5 255098526008  |Dowel pin10x20 £H5A 10x20 2
6 255098526042  |Adjusting washer EER 2
7 910400500009  |Washer GB93-14 B EGBI3-14 4
8 255098526021  |Bolt M14x40 BRFEM14x40 4
~ 9 255098526025 Grease nipple EIHE 6
\ 10 255098526007  |Pin HETi 2
11 255098516023  |0il seal R HE 4
12 255098526006  [Bearing32X40X32 RETHIE32X40X32 4
13 255098526005  |Bearing B EHIF32TAG-12 2
14 255098526010  [Pad oI iEEE R 8
20 15 255098526022 |0 ring OZIME 2
16 255098526027  |ES Bearing ESEU a0y X 7 M GE16ES 4
% 17 255098526018  [Bushing HE 8
/] \\ \ 18 255098526020 [Right knuckle assembly 1 BEOTER 1
u 25/"‘ 19 255098526016 Steering wheel hub B 2
“““““““““““““““ 20 255098526012  |Bearing 30207 #7%30207 2
21 255098526009  [Seal ring s E75X100X10 2
22 255098526011  |Bearing 32209 1732209 2
23 910400100016  |Washer GB97.1-30-200HV E BB GB97.1-30-200HV 2
24 255098526013 Nut M30x2 BZEM30x2 2
25 255098526015  |Wheel hub cover BR= 2
26 255098526043  [Screw M12X30 EEIBEIM12X30 2
27 910300100008  |Nut GB6170-M12-10 12 FFGB6170-M12-10 2
28 255098526040  |Rim Bolt HRIER 16
29 255098526041  [Rim Nut RIZE 16
30 255098526014 Pin £H6.3x55 2




252198501028 #: @& %% (DW) /Steering axle and

instal lation (DW)

/

18 212 19 20 234

FFE/NO #RT5/SN Name -1 #E/QTY| #FiE/Remarks
31 255098526026 |Linking pin AT 2
32 255098526019  |Grease nipple BE&EX e 4
33 910401300007  |Circlip GB894.1-16 A 4B GB8Y4.1-16 4
34 255098526044 |Adjusting washer EELE 2
35 255098526002 Linking rod EM 2
36 255098516003 Steering cylinder assembly o) ML 1
37 910400500010  |Washer GB93-16 HEH B GBI3-16 4
38 910300100010  |Nut GB6170-M16-10 12 FGB6170-M16-10 4
39 255016020001  |Anti vibration pad BER 2
40 255021520091 Fixing plate [&E 7 # 2
41 910100300071 Bolt GB5783-M16x45-8.8 B2 GB5783-M16x45-8.8 4

\

\25 /‘ﬁ

7




252198501029 3£ =) iz (DW) /Steering cylinder (DW)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
A 255098510007 Sealing part maintenance package (steering o Z 3 HHEE A (@ EL-DW) 1
1 A Piston rod assembly EEFSA 1
2 A Cylinder cover = 2
3 A Dust ring DH50 2 EIDH50 2
4 A U ringUN50 URZEUNS0 2
5 A O ring63x3.55 ORZ[El63x3.55 2
6 A O ring60x3.55 OR%[El60x3.55 1
7 A Support ring Z AW 1
8 A Cylinder assembly LR 1
9 A Bearing 2T HHE 2




252198501030 3% & #f & 4= 3% (KD) /Steering axle and installation (KD)

5$6\L\8\

J

l

i

|

|
!
|
!
/
/
/

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
A 255016010004  |Steering axle iy 1
1 255098526050  |Left knuckle ERETS 1
2 255098526051  |Steering bridge L L 1
3 255098526052  |Dowel pin10x20 B4 £5A10x20 2
4 255098526053 Washer GB93-14 BE14 4
5 255098526054  |Bolt GB5783-M12x40-8.8 #R4E M12x45 2
6 255098526055  |Grease nipple 90° & JE MR 4
7 255098526056  |0il seal 32X40X6/8 Fh 4L E32X40X6/8 4
8 255098526057  |Bearing 943/32 RETHHE943/32 4
9 255098526058  |Bearing H# S 719806 2
10 255098526059 |0 ring OZY[Ed32x4.8 2
11 255098526060  |Pin T 2
12 255098526061 Nut GB6170-M12-10 EM12 2
13 255098526062  |Screw M12X30 EEREIM12X30 2
14 255098526063  |Right knuckle assembly ARETIEA 1
15 255098526064  [Seal ring ;M E75X100X10 2
16 255098526065  |Bearing 32209 B 7R 4l 732209 2
17 255098526066  |Rim Bolt BERIBS 16
18 255098526067  [Rim Nut RRIEE 16
19 255098526068 Steering wheel hub R 2
20 255098526069  |Bearing 30207 B 7R F #H7%30207 2
21 255098526070  |Nut M30x2 FEEEEM30x2 2
22 255098526071  |Washer GB97.1-30-200HV B30 2
23 255098526073 Pin FFO%H6.3x55 2
24 255098526074  [Wheel hub cover BHE 2
25 255098526075  [Linking pin EAT 4
26 255098526076  [Bearing GE16ES A0 % 75 A GE16ES 4
27 255098526077  |Linking rod EAT 2
28 255098526078  |Bushing HE 8
29 255098526079  |Spring washer 8 g 4
30 255098526080  |Bolt M8X18 PEAEMBX18 4




252198501030 3% & #f & 4= 3% (KD) /Steering axle and installation (KD)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
31 255098526081  [Snape-gauge KR 2
32 255098526082 [Steering cylinder assembly B picfid 1
33 255098526083  |Grease nipple BB BEE 4
34 910400500010  |Washer GB93-16 HEHEGBI3-16 4
35 910300100010 Nut GB6170-M16-10 #2f3GB6170-M16-10 4
36 255016020001  |Anti vibration pad BER 2
37 255021520091  |Fixing plate Ehi 2
38 910100300071 Bolt GB5783-M16x45-8.8 P22 GB5783-M16x45-8.8 4




252198501031 %t =) 4z (KD) /Steering cylinder

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

A 255098511007  |Sealing part maintenance package (steering cy 2 £ {HEHE G (¥ B EL-KD) 1

1 A Piston rod assembly EEMNSK 1 iR fit
2 A Cylinder cover = 2 T ER fit
3 A Dust ring DH50 B5 4 EDH50 2 PN
4 A U ringUN50 URZEUNS0 2 TR M
5 A O ring63x3.55 Ofs[63%3.55 2 TR M
6 A O ring60x3.55 O [El60x3.55 1 TR M
7 A Support ring Z AW 1 FEMEMH
8 A Cylinder assembly LR 1 TR M
9 A Bearing 2T HHE 2 TR H




252198501032 %= 5 & 8 % sx/Steer ing wheel assembly

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255015510003  [Steering wheel assembly 18x7-8-14PR(pneum| ¥ B4 5 51 18x7-8-14PR(FES) 2 %% /Optional
A 255015510004  [steering wheel assembly 18x7-8(solid ) R R AL18x7-8(Z0 ) 2 %% /Optional
255015510005  [Steering wheel assembly 18x7-8(environment| ¥ B4 = 5% 18x7-8 (31 £R) 2 1%:%%/Optional
1 910300100008 Nut GB6170-M12-10 1% fGB6170-M12-10 16
2 910400500008  |Washer GB93-12 HEHEGBI3-12 16
3 255015520002  [inner rim 4.33R RECHE4.33R 2
255015510001  |Tyre (pneumatic)18x7-8-14PR FCPA(3E<)18x7-8-14PR 2 #%5/Optional
4 255015510002  |Tyre ( solid)18x7-8 EHR(E/0))18x7-8 2 #%%/Optional
255015510006  |Tyre(environment)18x7-8 AR R)18x7-8 2 %%%/Optional
5 255015520001  [inner rim 4.33R 54 E0H94.33R 2
6 255013020001  [Rim BoltM12x26 HHIZEM12x26 16




252198501033 L4k W45 & B & % & /Working cylinder mechanism and installation

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255019020015 Drain plug M20x1.5 HUHZEM20x1.5 1
2 910800900001  |Washer JB982-20 A5 HEIBI82-20 1
3 255019010001 Cylinder welding HEES 1
4 910400100006  |Washer GB97.1-8-200HV FHEGB97.1-8-200HV 10
5 910400500006  |Washer GB93-8 HEHEGBI3-8 10
6 910100300022 |Bolt GB5783-M8x20-8.8 #242GB5783-M8x20-8.8 10
7 255019020013  [sealing gasket BB 1
8 255019010004  |Screen filter SRR 1
S 255019010002  [Cover plate welding EIRES 1
10 255019020012  |Fixing plate 2 & ZE #R2 1
11 255019010003  |0il dipstick assembly MREL AL 1




252198501034 % #5314 IS (—EL)/ Multiple directional control valve (bigeminy)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

1 910100400003  [Bolt GB5786-M10x1.25x25-8.8 B2 £ GB5786-M10x1.25x25-8.8 3

2 910400500007  |Washer GB93-10 R EGBI3-10 6

3 910400100007 Washer GB97.1-10-200HV B GB97.1-10-200HV 6

4 255024520024 Supporting plate IR 1

5 910100300036  [Bolt GB5783-M10x25-8.8 #R42GB5783-M10x25-8.8 3

6 255024510007  [Multi way valve (four combined) % BRIR(—BX) 1

7 255024510009  [Axle $16x168 T E Hdp16x168 1

8 910400100005 Washer GB97.1-6-200HV T EGB97.1-6-200HV 9

9 910400500005  |Washer GB93-6 B EGBI3-6 7

10 910100300009  |Bolt GB5783-M6x12-8.8 B% 2 GB5783-M6x12-8.8 5

11 255024520018  [Transition rod EAT 3

12 910600600026  |Split pin GB91-3.2x20 FF O 4HGB91-3.2x20 6

13 910600700032 Short axle GB882-10x20c1B fHHGB882-10x20c1B 6

14 910300100005 Nut GB6170-M6-10 12f3GB6170-M6-10 2

15 910600600026  |Split pin GB91-3.2x20 FF O 4HGB91-3.2x20 2

16 910600700032 Short axle GB882-10x20c1B fHHGB882-10x20c1B 2

17 255024510002  |Fixed seat [E] € B 1

18 940500200022 Bushing $12x¢14x20-SF-1 £ A E(HFB)P12xd14x20-SF-1 2

19 255024520016 Pressing plate ER 1

20 910100300011 Bolt GB5783-M6x20-8.8 1242 GB5783-M6x20-8.8 2

21 910100300023 Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 4

22 910400500006  |Washer GB93-8 HEEGBI3-8 4

23 910400100006  |Washer GB97.1-8-200HV R EGBI7.1-8-200HV 4

24 255024520001  |Fixing plate & iR 1

25 A Axle $p10x60 FHAHHD10x60 1 TEmRM
26 A Spring EE 1 TEImRM
27 A Axle $18x27.5 T E Hd18x27.5 1 TEmRM
28 A Handle FHA 1 TEafnig it
29 A Dowel pin GB879.1-3x16 M E 1 £HGB879.1-3x16 1 TEmRM
30 255024510006  |Handle assembly RS RE A 1 2% /Inc.25-29
31 255024510001  |Holder welding XEERE 1




252198501034 % #5314 IS (—EL)/ Multiple directional control valve (bigeminy)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
32 255025020003  |Joint Bk 2
33 910300100006  |NutGB6170-M8-10 12 8GB6170-M8-10 2
34 255024520017  [Connecting rod BT 2
35 940500100006 Bearing bushing $18x$16x37 T imHEE P18xd16x37 2
" 36 255024510004  |Control lever welding (lifting) BATIES(EF) 1
37 255024520022  |Handle ball ( lifting ) FIREK(EF) 1
' 38 255024510005 Control lever welding ( slope ) BIFTES (R 1
39 255024520023  [Handle ball (slope) FHFER (A 1
40 255024520028  [Sleeve HE 2




252198501035 % #5414 I E S (=5%) /Multiple directional control valve (trigeminy)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

1 910100400003  [Bolt GB5786-M10x1.25x25-8.8 B2 £ GB5786-M10x1.25x25-8.8 3

2 910400500007  |Washer GB93-10 R EGBI3-10 6

3 910400100007 Washer GB97.1-10-200HV B GB97.1-10-200HV 6

4 255024520024 Supporting plate IR 1

5 910100300036  [Bolt GB5783-M10x25-8.8 #R42GB5783-M10x25-8.8 3

6 255025010002  [Multi way valve (four combined) % RRIF(=BX) 1

7 255024510009  [Axle $16x168 T E Hdp16x168 1

8 910400100005 Washer GB97.1-6-200HV T EGB97.1-6-200HV 9

9 910400500005  |Washer GB93-6 B EGBI3-6 7

10 910100300009  |Bolt GB5783-M6x12-8.8 B% 2 GB5783-M6x12-8.8 5

11 255024520018  [Transition rod EAT 3

12 910600600026  |Split pin GB91-3.2x20 FF O 4HGB91-3.2x20 9

13 910600700032 Short axle GB882-10x20c1B fHHGB882-10x20c1B 9

14 910300100005 Nut GB6170-M6-10 12f3GB6170-M6-10 2

15 910600600026  |Split pin GB91-3.2x20 FF O 4HGB91-3.2x20 2

16 910600700032 Short axleGB882-10x20c1B fHHGB882-10x20c1B 2

17 255024510002  [Fixing seat [E] 7E i 1

18 940500200022 Bushing $12x¢14x20-SF-1 £ A E(HFB)P12xd14x20-SF-1 3

19 255024520016 Pressing plate ER 1

20 910100300011 Bolt GB5783-M6x20-8.8 1242 GB5783-M6x20-8.8 2

21 910100300023 Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 4

22 910400500006  |Washer GB93-8 HEEGBI3-8 4

23 910400100006  |Washer GB97.1-8-200HV R EGBI7.1-8-200HV 4

24 255024520001  |Fixing plate & iR 1

25 A Axle $p10x60 FHAHHD10x60 1 TEmRM
26 A Spring EE 1 TEImRM
27 A Axle $18x27.5 T E Hd18x27.5 1 TEmRM
28 A Handle FHA 1 TEafnig it
29 A Dowel pin GB879.1-3x16 M E 1 £HGB879.1-3x16 1 TEmRM
30 255024510006  |Handle assembly RS RE A 1 2% /Inc.25-29
31 255024510001  |Holder welding XEERE 1




252198501035 % #5414 I E S (=5%) /Multiple directional control valve (trigeminy)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
32 255025020003  |Joint Bk 3
33 910300100006  [Nut GB6170-M8-10 12 £FGB6170-M8-10 3
34 255024520017 [Linking rod BT 3
35 940500100006  [Bearing ¢18xh16x37 T RHEAE 18xp16x15 3
36 255024510004  |Control lever welding (lifting) BATIES(EF) 1
37 255024520022  |Handle ball ( lifting ) FIREK(EF) 1
38 255024510005 Control lever welding (slope) BUES (IR 1
39 255024520023  |Handle ball(slope) FHFER (A 1
40 255025010001 Control lever welding ( accessory 1) BATES(ERL 1
41 255025020002 Handle ball (accessory 1) FHEk(EE1) 1
42 255024520028  [Sleeve HED29xD16x38 1
43 910800100003 |0 ring 17x2.65 ORZEE-N17x2.65 2
44 255023520033  |Joint8-M20x1.5-M16x1.5-60° 3L (H)8-M20x1.5-M16x1.5-60° 2




252198501036 % #5314 I (WEL) /Multiple directional control valve (four joint)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

1 910100400003  [Bolt GB5786-M10x1.25x25-8.8 B2 £ GB5786-M10x1.25x25-8.8 3

2 910400500007  |Washer GB93-10 R EGBI3-10 6

3 910400100007 Washer GB97.1-10-200HV SEHEGB97.1-10-200HV 6

4 255024520024 Supporting plate IR 1

5 910100300036  [Bolt GB5783-M10x25-8.8 #R42GB5783-M10x25-8.8 3

6 255025510002 [Multi way valve (four combined) % BRI (PH BX) 1

7 255024510009  [Axle $16x168 T E Hdp16x168 1

8 910400100005  |Washer GB97.1-6-200HV EREGBI7.1-6-200HV 9

9 910400500005  |Washer GB93-6 B EGBI3-6 7

10 910100300009  |Bolt GB5783-M6x12-8.8 B% 2 GB5783-M6x12-8.8 5

11 255024520018  [Transition rod EAT 4

12 910600600026 |split pin GB91-3.2x20 FF O 4HGB91-3.2x20 12

13 910600700032 Short axle GB882-10x20c1B fHHGB882-10x20c1B 12

14 910300100005 Nut GB6170-M6-10 12f3GB6170-M6-10 2

15 910600600026 |split pin GB91-3.2x20 FF O 4HGB91-3.2x20 2

16 910600700032 Short axle GB882-10x20c1B fHHGB882-10x20c1B 2

17 255024510002  [Fixing seat [E] 7E i 1

18 940500200022 Bushing ¢12x¢14x20-SF-1 £ 5E(F/BE)d12xp14x20-SF-1 4

19 255024520016 Pressing plate ER 1

20 910100300011 Bolt GB5783-M6x20-8.8 1242 GB5783-M6x20-8.8 2

21 910100300023 Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 4

22 910400500006  |Washer GB93-8 HEEGBI3-8 4

23 910400100006  |Washer GB97.1-8-200HV R EGBI7.1-8-200HV 4

24 255024520001  |Fixing plate & iR 1

25 A Axle $p10x60 FHAHHD10x60 1 TEmRM
26 A Spring EE 1 TEImRM
27 A Axle $18x27.5 T E Hd18x27.5 1 TEmRM
28 A Handle FHA 1 TEafnig it
29 A Dowel pin GB879.1-3x16 M E 1 £HGB879.1-3x16 1 TEmRM
30 255024510006  |Handle assembly RS RE A 1 2% /Inc.25-29
31 255024510001  |Holder welding XEERE 1




252198501036 % #5314 I (WEL) /Multiple directional control valve (four joint)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
32 255025020003 |Joint X 4
33 910300100006 Nut GB6170-M8-10 12 FGB6170-M8-10 4
34 255024520017  |Connecting rod BT 4
35 940500100006 Bearing bushing $18x$16x37 T imHEE 18xd16x15 4
36 255024510004  |Control lever welding(lifting ) BATIES(EF) 1
37 255024520022  |Handle ball(lifting) FHER(EEF) 1
38 255024510005 Control lever welding(slope ) BTG (IR 1
39 255024520023 |Handle ball (slope) FHRER (R 1
40 255025010001 [Control lever welding(accessory 1) BRATES(BEL) 1
41 255025020002 |Handle ball( accessory 1) FiRK(REL)

42 255025510001  [Control lever welding ( accessory 2) BRUATES(BE2) 1
43 255025520002 |Handle ball (accessory 2) FRK(RE2) 1
44 910800100003 Oring 17x2.65 Os-A17x2.65 4
45 255023520033 Joint 8-M20x1.5-M16x1.5-60° $#3L(E)8-M20x1.5-M16x1.5-60° 4




252198501037 & )% % % /Hydraul ic system

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255023510005  |Joint 25-G1-$32 B SL (2 025)25-G1-$32 1
2 911000600006  [Hose clamp QC/T390-(40-45) W&$EQC/T390-(40-45) 2
3 255023520008 Rubber hose B (i) 1
4 911000600003  [Hose clamp QC/T390-(22-26) W&FEQC/T390-(22-26) 2
5 255023520006  |Oil return hose ¢23x$b13x3600 (B8 & $23x13x3600 1
6 911000600004  [Hose clamp QC/T390-(34-38) ME$EQC/T390-(34-38) 4
7 255023520013 Oil return hose ¢35x$25x1900 (518 B ¢35x$h25x1900 1
8 910800100002 Oring 13.2x2.65 OFZ[E-N13.2x2.65 2
9 255023520034  |joint 8-2xM16x1.5-60° 3L ()8-2xM16x1.5-60° 2
10 255023520002 [Hydraulic hose assembly 8-12700-15C-60°  |#&E& A% (5)8-12700-1SC-60° 1
11 255023520001  [Hydraulic hose assembly 8-13000-15C-60°  |#& & 2\ A% (5)8-L3000-1SC-60° 1
12 255023520004 |Hydraulic hose assembly (90°)13-12750-25C-6{#& & /2 A%(90°)13-12750-25C-60° 1
13 255023520035 Joint12-G1/2-M22x1.5-60° LR ZE)12-G1/2-M22x1.5-60° 1
14 255023520022  [Transition steel pipe TEWE 1
15 910400100005  |Washer GB97.1-6-200HV 2B GB97.1-6-200HV 2
16 910400500005  |Washer GB93-6 HEREGBI3-6 2
17 910200200036  |Screw GB70.1-M6x20-8.8 24T GB70.1-M6x20-8.8 2
18 255023510002  |Joint 16-M22x1.5-¢25 3L (EZE)16-M22x1.5-25 1
19 255023520021  |Rubber tube K& (El3) 1
20 255023510007 Joint 8-M18x1.5-M16x1.5-60° 3L (BIEZE)10-M20x1.5-M16x1.5-60 3
21 255023520033  |Joint 11-M18x1.5-0 L (BIEZE)11-M20x1.5-0 1
22 255023510003 Joint 6-G1/4-M14x1.5-60° L (BIEZE)6-G1/4-M14x1.5-60° 1
23 255023520003  |Hydraulic hose assembly (90°)6-L1420-15C-60| & I & /=1 A%(90°)6-L1420-15C-60° 1
24 255023520005  |Hydraulic hose assembly (90°)8-L1420-15C-60| & [ & /=1 A%(90°)8-L1420-15C-60° 1
25 910800100015  |Oring 19x2.65 OFZ&-R19x2.65 1
26 255023520030 Joint 12-2xM22x1.5-60° $#E3L(E)12-2xM22x1.5-60° 1
27 255023520033 Joint 8-M20x1.5-M16x1.5-60° 3L (E)8-M20x1.5-M16x1.5-60° 1
28 250523510001 Joint 7-2xM14x1.5-M16x1.5-60° $E3L(=38)7-2xM14x1.5-M16x1.5-60° 2
29 910800100003  |Oring 17x2.65 OF4FE-N17x2.65 3
30 255023510001  |Joint 6-M12x1.5-M14x1.5-60° &L (BIEE)6-M12x1.5-M14x1.5-60° 1
31 255044020122 [Joint 12-M20x1.5-M22x1.5-60° 1% 3L ()12-M20x1.5-M22x1.5-60° 1




252198501037 & )% % % /Hydraul ic system

ES/NO YRiS /SN Name A & ¥ /Remarks

32 255023520032 Joint 6-M20x1.5-M14x1.5-60° 3L (H)6-M20x1.5-M14x1.5-60°

33 255023520017  [Hydraulic hose assembly 6-11000-15C-60°  [&EE S ALUE6-11000-15C-60° 1
34 255023520018  [Hydraulic hose assembly 6-11100-15C-60°  |[#&EE 264 (5)6-L1100-1SC-60° 1
35 255023520007  |Joint 6-G1/4—M14x1.5-60° #3L(H)6-G1/4—M14x1.5-60° 3
36 910800100021  |Oring 11.2x2.65 ORZEE-N11.2x2.65 4
37 255023520027  |Rubber hose fixing block B TE AR 1
38 255028520034  [Rubber hose fixing block REEE R 2
39 910200200060  |Screw GB70.1-M8x35-8.8 #2£7 GB70.1-M8x35-8.8 1
40 255023520012  [Hydraulic hose assembly 6-L500-15C-60° & & B S (1E)6-L500-15C-60° 1
41 255023520016  |Hydraulic hose assembly 6-L600-15C-60° &EE S AUE6-1600-15C-60° 1
42 255023520019 Joint 8-G1/4-M16x1.5-60° 3L (H)8-G1/4-M16x1.5-60° 1




T1RAI &5 (AREIIE) /Mast lifting pipeline (standard mast)

b
i

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

1 255044020043 Hoop i 6

2 921600400002  [Strip 8x300 #L.778x300 4

3 255044020042  |press plate £k 4
900200301004  |Oil return hose1L=620 El;fE1L=620 2 H=2000
900200301004  |Oil return hose1L=870 EliME1L=870 2 H=2500
900200301004  |Oil return hose1L=1120 EME1L=1120 2 H=3000
900200301004  |0il return hose1L=1270 EME1L=1270 2 H=3300
900200301004  |Oil return hose1L=1370 EME1L=1370 2 H=3500
900200301004  |Oil return hose1L=1420 [El;ME11=1420 2 H=3600

4 900200301004  |Oil return hose1L=1470 E;HE1L=1470 2 H=3700
900200301004  |Oil return hose1L=1620 EME1L=1620 2 H=4000
900200301004  |0il return hose1L=1770 EME1L=1770 2 H=4300
900200301004  |Oil return hose1L=1920 BRI E1L=1920 2 H=4500
900200301004  |Oil return hose1L=2120 El;ME11=2120 2 H=5000
900200301004  |Oil return hose1L=2370 EliME1L=2370 2 H=5500
900200301004  |Oil return hose1L=2620 BRI E1L=2620 2 H=6000

5 255044020118 Joint L (=@) 1

6 255044020150 [Hydraulic hose assembly 15-L360-25C-60° |/ S T\ A (1) 15-L360-25C-60° 1

7 950700300002 |Speed limit valve XSF-F16L-48 FRSE B XSF-F16L-48 1

8 910800100040 Oring -out 24x2.4 OW2[E-4Y24x2.4 1

9 255044010040  |Joint ¥ (=@) 1

10 255044020013  [Hydraulic hose assembly (135° )15-L740-2SC|#& & & & (135°)15-L740-25C-60° 1

11 921600400003 |Strip P-N156-00646 L7 (7 H)P-N156-00646 2

12 900200301004  |Oil return hose2 EME2 1

13 910800100003 Oring 17x2.65 Of4FB-N17x2.65 3

14 255044020122 Joint 12-M20x1.5-M22x1.5-60° 3L (E)12-M20x1.5-M22x1.5-60° 1




NIRRT (—REBHH)/Mast lifting pipel ine (two stage full free |ift)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255043529001  |Joint 12-2xM22x1.5-60° L (BB Z)12-2xM22x1.5-60° 1
255043520009 Hydraulic steel pipe L=760 RENEL=760 1 H=2000
255043520010  |Hydraulic steel pipe L=1010 RENEL=1010 1 H=2500
255043520011 Hydraulic steel pipe L=1300 HRENEL=1300 1 H=3000
Ei 255043520012 Hydraulic steel pipe L=1460 HENEL=1460 1 H=3300
255043520013 Hydraulic steel pipe L=1610 HENEL=1610 1 H=3500
255043520013 Hydraulic steel pipe L=1610 HENEL=1610 1 H=3600
2 255043520013 Hydraulic steel pipe L=1610 BENEL=1610 1 H=3700
255043520014 Hydraulic steel pipe L=1850 HENEL=1850 1 H=4000
255043520015 Hydraulic steel pipe L=2010 &KENEL=2010 1 H=4300
255043520016 Hydraulic steel pipe L=2110 BEMNEL=2110 1 H=4500
] 255043520017 Hydraulic steel pipe L=2360 HRENEL=2360 1 H=5000
f?; 255043520018 Hydraulic steel pipe L=2710 HENEL=2710 1 H=5500
255043520019 Hydraulic steel pipe L=2960 RENEL=2960 1 H=6000
e 3 255044520132 [Hose clamp ME X 1
= / 4 910200200038 Screw GB70.1-M6x25 1%£7GB70.1-M6x25 1
5 255044020119 Hydraulic hose assembly 15-L395-25C-60° RIEE S (E)15-1395-25C-60° 1
6 255044020150 [Hydraulic hose assembly 15-L360-25C-60° |/ S T\ A (1) 15-L360-25C-60° 1
7 950700300002 |Speed limit valve XSF-F16L-48 FRR BIXSF-F16L-48 1
8 910800100004 Oring 18x2.65 OFZFEl-N18x2.65 1
9 255044010040  |Joint =@k 1
10 255044020013 Hydraulic hose assembly (135° )15-L740-2S|#& & & & B(135°)15-L740-25C-60° 1
11 255043520022 Joint 12-M27x1.5-M22x1.5-60° EL(BIEE)12-M27x1.5-M22x1.5-60 1
12 255044020122 Joint M20x1.5-M22x1.5 $#3L(E)M20x1.5-M22x1.5 1
13 910800100003  |Oring 17x2.65 OfZEB-N17x2.65 3




NRAEF e (&AL BH)/Mast lifting pipel ine (three stage full free lift)

I

INE
N

/21 -
Fh-uwb
] 22 23 24
%4 i
%6 3
11 N
AN 1|
27 L
1 -
32

18 éf’
31 30 29
17

RINSARR T

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255044520081  |Bushing TE 1
255044520084  |Hydraulic hose assembly 15-11910-25C-60°  |i#& & & 5\ B (IE)15-11910-25C-60° 1 H=3600
255044520071 Hydraulic hose assembly 15-12180-25C-60° | & 5064 (1)15-12180-25C-60° 1 H=4000
255044520072 Hydraulic hose assembly 15-12430-25C-60° | /& &S &L AY(1E)15-12430-25C-60° 1 H=4350
255044520073 Hydraulic hose assembly 15-12530-25C-60°  |/& &S 5\ A4(1E)15-L2530-25C-60° 1 H=4500
R 255044520074 |Hydraulic hose assembly 15-12730-25C-60°  |i& &S 5\ B(1E)15-12730-25C-60° 1 H=4700/4800
255044520075 Hydraulic hose assembly 15-13015-25C-60° | /#&/&E S A (i) 15-L3015-25C-60° 1 H=5000
255044520076 Hydraulic hose assembly 15-13480-25C-60° |/ S T\ A (1) 15-L3480-25C-60° 1 H=5400/5500
255044520077 Hydraulic hose assembly 15-13950-25C-60° |/ & T\ A (1) 15-L3950-25C-60° 1 H=6000
255044520124 Hydraulic hose assembly 15-L4410-25C-60°  |#& & & 2 A (1H)15-14410-25C-60° 1 H=6500
253044520063 Hydraulic hose assembly 15-L4410-25C-60° |/ S T\ A (1) 15-L4550-25C-60° 1 H=7000
3 255044520096  |[Pulley BED120x36(E1E) 1
4 910400100008  |Washer GB97.1-12-200HV FEEEGB97.1-12-200HV 1
5 910400500008 Washer GB93-12 HEHEGBI3-12 1
6 910100300054  [Bolt GB5783-M12x50-8.8 1212 GB5783-M12x50-8.8 1
7 255044020043 Hoop 13 RHE13 5
8 921600400002  |Strip 8x300 L 78x300 6
9 255044020042 Press plate £k 6
10 255044510020  |Hydraulic steel pipe welding RENERS 1
11 910400500006  [Washer GB93-8 HEHEGBI3-8 5
12 910100300022  |Bolt GB5783-M8x20-8.8 1242 GB5783-M8x20-8.8 3
13 255044520083 Hydraulic hose assembly 15-1L530-2SC-60° &£ S S B(1E)15-1530-25C-60° 1
14 255044510021 Hydraulic steel pipe welding BENERS 1
15 910800100003  |Oring 17x2.65 Of4B-N17x2.65 2
16 255044020122 Joint 12-M20x1.5-M22x1.5-60° 3L (E)12-M20x1.5-M22x1.5-60° 1
17 255044520067 Hydraulic hose assembly 15-1330-25C-60° |/ & S A (1E)15-L330-25C-60° 1
18 255023520030 Joint 12-2xM22x1.5-60° $#E3L(E)12-2xM22x1.5-60° 2
19 255044010040  |Joint =@k 1
20 255044520080  |Joint Mok 1
)1 900200301004  |Oil return hose L=655 Bl EL=655 1
900200301004 QOil return hose L=780 EliMEL=780 1




TTRA &% (=2%4BW)/Mast |ifting pipeline(three stage full free lift)

21

32
18

i 22 //
% =

29
17

_
v s

3]
T Es i20\31 19

| —14

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
900200301004  |Oil return hose L=830 El;HEL=830 1
900200301004  |Qil return hose L=930 El;BEL=930 1
21 900200301004  |Oil return hose L=1075 EHEL=1075 1
900200301004  |Oil return hose L=1310 ElifEL=1310 1
900200301004  |Oil return hose L=1540 EliMEL=1540 1
2 255044020118  |Joint =@k 1
900200301004  |0il return hose L=1195 [ElMEL=1195 1 H=3600
900200301004  |Oil return hose L=1320 EliMEL=1320 1 H=4000
900200301004  |Oil return hose L=1370 EliMEL=1370 1 H=4350
23 900200301004  |Oil return hose L=1470 ElifEL=1470 1 H=4500
900200301004  |Oil return hose L=1615 ElimEL=1615 1 H=4700/4800
900200301004  |Oil return hose L=1850 [E]3h & L=1850 1 H=5000
900200301004  |Oil return hose L=2010 ElifEL=2010 1 H=5400/5500
24 921600400003  |Strip P/N 156-00646 0¥ P/N 156-00646 2
25 910400100006 Washer GB97.1-8-200HV 2B GB97.1-8-200HV 3
26 910100300020 Bolt GB5783-M8x16-8.8 1242 GB5783-M8x16-8.8 2
27 252144519002 |Three joint welding ZEIEE 1
28 950700300002  |Speed limit valve XSF-F16L-48 FRSE B XSF-F16L-48 1
29 252144529003 Hydraulic hose assembly 15-L800-25C-60° |/ E T\ A (1) 15-L800-25C-60° 1
30 255043520022 Joint 12-M27x1.5-M22x1.5-60° LR ZE)12-M27x1.5-M22x1.5-60 1
31 910800100004 Oring 18x2.65 OFZFEl-N18x2.65 2
32 254143529503 Hydraulic hose assembly 15-L560-25C-60° RIEE S (E)15-L560-25C-60° 1
33 255044020151 Joint 12-2xM22x1.5-60° L (BIEZ)12-2xM22x1.5-60° 1




B EY S

4% (#R711%E) /Side shifter and pipeline installation (standard mast)

\
W/
J\{-

A
E-

o
<
\
A \
\
\

\

\

A\
\
AN

I P E—
Z

L
| e——
\

|

| —

R
Y-
<

———
N —A

va

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910100100056 Bolt GB5782-M12x90-8.8 122 GB5782-M12x90-8.8 1
2 910400500008 WasherGB93-12 P E R EGBI3-12 1
3 910400100008 Washer GB97.1-12-200HV SEHEGB97.1-12-200HV 1
4 255030520022 Bush ®22x® 13x56 HED22xD13x56 1
5 255030520021 Pulley ®110x27 JBECD110x27 (B FE) 2
6 910200200059 ScrewGB70.1-M8x30-8.8 #%£] GB70.1-M8x30-8.8 2
7 910400500006 Washer GB93-8 HEHBEGBI3-8 6
8 255028520034 Rubber pipe lump H*”“‘Iilmi? 2
9 255028520035 Pipe press fixedly piank BERLZHEIR 2
255028520046 Hydraulic hose assembly (90°)10-L2950-15C-6( & & & & A% (90°)10-L2950-15C-60° 2 H=2000
255028520047 Hydraulic hose assembly (90°)10-L3450-1SC-6( & & & & A% (90°)10-L3450-15C-60° 2 H=2500
255027520011 Hydraulic hose assembly (90°)10-L4050-1SC-6( & & & & A%(90°)10-L4050-15C-60° 2 H=3000
255027520012 Hydraulic hose assembly (90°)10-L4250-1SC-6( & & & & A% (90°)10-L4250-15C-60° 2 H=3300
255027520013 Hydraulic hose assembly (90°)10-L4400-1SC-6(#& & & & A% (90°)10-L4400-15C-60° 2 H=3500
255027520001 Hydraulic hose assembly (90°)10-L4500-1SC-6(#& & & & A% (90°)10-L4500-15C-60° 2 H=3600
10 255027520014 Hydraulic hose assembly (90°)10-L4650-1SC-6( & & & & A% (90°)10-L4650-15C-60° 2 H=3700
255027520015 Hydraulic hose assembly (90°)10-L5050-1SC-6( & & & & A% (90°)10-L5050-15C-60° 2 H=4000
255027520016 Hydraulic hose assembly (90°)10-L5350-15C-6( & & & & A% (90°)10-L5350-15C-60° 2 H=4300
255027520017 Hydraulic hose assembly (90°)10-L5550-15C-6(#& & & & A%(90°)10-L5550-15C-60° 2 H=4500
255027520018 Hydraulic hose assembly (90°)10-L6150-15C-6( & & & & A%(90°)10-L6150-15C-60° 2 H=5000
255027520019 Hydraulic hose assembly (90°)10-L6650-1SC-6{i& & & 51 5%(90°)10-L6650-1SC-60° 2 H=5500
255027520020 Hydraulic hose assembly (90°)10-L7150-1SC-6{ & & & & A% (90°)10-L7150-15C-60° 2 H=6000
11 255029020024 Joint 8-2XM16x1.5-60° 3L (BIEZ)8-2xM16x1.5-60° 2
12 254127520001 fixedly piank iR 1
13 910400100006 Washer GB97.1-8-200HV R EGBI7.1-8-200HV 2
14 910800100001 Oring 9.5x1.8 OFsF&-/M9.5x1.8 4
15 255042520101 Hydraulic hose assembly (90°)10-L500-1SC-60| & & & & A% (90°)10-L500-15C-60°-0° 2
255042510004 Side shiifter assembly(LH) M2 a8 S A (LH) 1 %% Joptional
16 255042510001 Side shiifter assembly(LD) M 88 S A (LD) 1 3% Joptional
255042510002 Side shiifter assembly(CASCADE) MR SRR 1 345 /optional




MBER % E (—K2BW) /Side shifter and pipeline installation(two stage full free)

28

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910300500006 Nut GB889.1-M12-10 1% fFGB889.1-M12-10 1
2 910400100008 Washer GB97.1-12-200HV T [EGB97.1-12-200HV 1
3 255028520043 Plate HiBER 1
4 255030520021 [Pulley $110x27 B 110x27(1E) 2
5 255030520022 Bushing ®22x®13x56 HE022xD13x56 1
6 910100100058  [BoltGB5782-M12x100-8.8 2 +2GB5782-M12x100-8.8 1
7 910400500006  |Washer GB93-8 HEREGBI3-8 11
8 910200200057  |Screw GB70.1-M8x20-8.8 %47 GB70.1-M8x20-8.8 7
255028510001  |Groove welding L=670 NSRS 1=670 1 H=2000
255028510002  |Groove welding L=840 S8R ST1=840 1 H=2500
9 255028510003  |Groove welding L=1090 SN S8R E1=1090 1 H=3000
255028510004  |Groove welding L=1240 HNEIERE1=1240 1 H=3300/3500
255028510005 Groove welding L=1390 HSHER S1=1390 1 H=3600/3700
255028510006 [Groove welding L=1640 NS E1=1640 1 H=4000
10 255028520052 Press plate £k 2
11 910200200039 Screw GB70.1-M6x30-8.8 1247 GB70.1-M6x30-8.8 2
252030520016 Hydraulic hose assembly 10-L2220-15C-60° | & 5\ A% (1) 10-L2220-15C-60° 2 H=2000
254130520009 Hydraulic hose assembly 10-L2470-15C-60° |/ & S\ A (i) 10-L2470-15C-60° 2 H=2500
b 263028520010 Hydraulic hose assembly10-12940-15C-60°  |#& & & 2 A (1E)10-L2940-15C-60° 2 H=3000
255030520013 Hydraulic hose assembly 10-L3180-15C-60°  |#& /& & 2 A% (1E)10-L3180-15C-60° 2 H=3300/3500
254128520039 Hydraulic hose assembly 10-L3250-15C-60° | & /=4 A% (1&)10-L3250-15C-60° 2 H=3600/3700
255028520059 Hydraulic hose assembly 10-L3600-15C-60°  |i/& /& & 5.6%(1E)10-L3600-1SC-60° 2 H=4000
255028510011  |Groove welding L=545 NSERSL=545 1 H=2000
255028510012 |Groove welding L=670 NSEESL=670 1 H=2500
3 255028510013  |Groove welding L=795 NSEESL=795 1 H=3000
255028510014  |Groove welding L=870 NSEESL=870 1 H=3300/3500
255028510015  |Groove welding L=920 NSEESL1=920 1 H=3600/3700
255028510016  |Groove welding L=960 HNSEE S1=960 1 H=4000
14 921600400002  |Strip 8x300 $L.78x300 2
15 255028510022 Transition steel pipe AENE 1
16 255030520026 Pulley frame TBECIRIE 1




MBEA %% E (—K2 B W) /Side shifter and pipeline installation(two stage full free)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
17 910100100072 Bolt GB5782-M16x60-8.8 122 GB5782-M16x60-8.8 1
18 910400100010 Washer GB97.1-16-200HV SEHEGB97.1-16-200HV 1
255028520008 Hydraulic hose assembly 10-L1030-15C-60°  |/& & & &L AY(IE)10-L1030-1SC-60° 2 H=2000
255028520009 Hydraulic hose assembly 10-L1280-15C-60°  |/& & & &L AY(IE)10-L1280-1SC-60° 2 H=2500
255028520010 Hydraulic hose assembly 10-L1470-15C-60°  |/& &S 5\ 64(1E)10-L1470-1SC-60° 2 H=3000
19 255028520011 Hydraulic hose assembly 10-L1620-15C-60°  |#& & & 2 A (1E)10-L1620-15C-60° 2 H=3300
255028520012 Hydraulic hose assembly 10-L1730-15C-60°  |#& & & 2 A (1E)10-L1730-15C-60° 2 H=3500
255028520013 Hydraulic hose assembly 10-L1550-15C-60°  |#& & & 2 A (1E)10-L1550-15C-60° 2 H=3600/3700
255028520015 Hydraulic hose assembly 10-L1770-15C-60°  |i#& & & 5\ BX(1E)10-L1770-15C-60° 2 H=4000
20 255042520101 Hydraulic hose assembly (90°)10-L500-1SC-60| & & & & A% (90°)10-L500-15C-60°-0° 2
21 255029020024  |joint 8-2XM16x1.5-60° 1S (BIEE)8-2xM16x1.5-60° 2
22 910400500006 Washer GB93-8 B EGBI3-8 1
22 910100300025 Bolt GB5783-M8x35-8.8 1%+ GB5783-M8x35-8.8 2
23 910800100001 Oring 9.5x1.8 Ofs[E-M9.5x1.8 4
24 255042510004 Side shiifter assembly(LH) M7 28 = A (LH) 1 %% Joptional
24 255042510001 Side shiifter assembly(LD) 7% 28 = A (LD) 1 %% Joptional
24 255042510002 Side shiifter assembly(CASCADE) M 28 DA (RETR4%) 1 4% /optional
25 910200200060 Screw GB70.1-M8x35-8.8 12£] GB70.1-M8x35 1
26 255028520035 Pipe press fixedly piank BERLER 1
27 255028520034 Hose fixing bloke IR E E E B~ 1
28 910400200005 Washer GB96.1-12-200HV KB GBY6.1-12-200HV 2




WA REREH*TE (=—%4LBH)/Side shifter and pipeline installation(three stage full free)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910100100048 BoltGB5782-M12x50-8.8 #%42GB5782-M12x50-8.8 1
2 910400500008 Washer GB93-12 HEREGBI3-12 1
3 910400100008 Washer GB97.1-12-200HV T HEGB97.1-12-200HV 2
4 255030520020 Pulley ® x36 120 (dual slot) B D120x36(FHE) 1
255023520036 Hydraulic hose assembly 10-L1800-1CS-60° |/ & S\ A (i) 10-L1800-15C-60° 1 H=3600
255030520001 Hydraulic hose assembly 10-L2060-1CS-60°  |i#& & E 505X (1E)10-L2060-15C-60° 1 H=4000
255030520002 Hydraulic hose assembly 10-L2310-1CS-60°  |i#& & & 51 BY(1E)10-12310-15C-60° 1 H=4350
255030520003 Hydraulic hose assembly 10-L2410-1CS-60° |/ S S\ A (i) 10-L2410-15C-60° 1 H=4500
; 255030520004 [Hydraulic hose assembly 10-L2610-1CS-60° |/ E T\ A (i) 10-L2610-15C-60° 1 H=4800/4700
255030520005 Hydraulic hose assembly 10-L2900-1Cs-60° | /&E S\ A (i) 10-L2900-15C-60° 1 H=5000
255030520006 Hydraulic hose assembly 10-L3370-1CS-60° |/ & S\ A (i) 10-L3370-15C-60° 1 H=5500/5400
255030520007 Hydraulic hose assembly 10-L3840-1C5-60° |/ /&E S\ A (i) 10-L3840-15C-60° 1 H=6000
263030520008 Hydraulic hose assembly 10-L4330-1C5-60° |/ & S\ A (i) 10-L4330-15C-60° 1 H=6500
275228011001 Hydraulic hose assembly 10-L4650-1CS-60°  |#& & & 2 A (1E)10-L4650-15C-60° 1 H=7000
6 255030520023 Bushing HE1L 1
7 910100100058 Bolt GB5782-M12x100-8.8 1212 GB5782-M12x100-8.8 1
8 255028520043 Chain plate R 1
9 255030520021 Pulley $110x27 JBEG110x27(BEFE) 2
255029020011 Hydraulic hose assembly 10-L1260-1CS-60° |4 E S\ A (i) 10-L1260-15C-60° 2 H=3600
255029020014 Hydraulic hose assembly 10-L1340-1CS-60° |/ & S\ A (i) 10-L1340-15C-60° H=4000
255029020012 Hydraulic hose assembly 10-L1410-1CS-60°  |#& & & & A% (1E)10-L1400-15C-60° 2 H=4300
255030520037 Hydraulic hose assembly 10-L1500-1CS-60° |4 & S\ A (i) 10-L1500-15C-60° 2 H=4500
0 255028520011 Hydraulic hose assembly 10-L1620-1CS-60°  |#& /& 2 A% (1E)10-L1620-15C-60° 2 H=4800/4700
255030520024 [Hydraulic hose assembly 10-L1720-1Cs-60° |/ E S A (1) 10-L1720-15C-60° 2 H=5000
255028520048 Hydraulic hose assembly 10-L1950-1CS-60°  |#& /& 2 A% (1E)10-L1950-15C-60° 2 H=5500/5400
254130540001 Hydraulic hose assembly 10-L2190-1C5-60° |/ & S A (i) 10-L2190-15C-60° 2 H=6000
256531020701 Hydraulic hose assembly 10-L2430-1CS-60° |/ & S\ A (i) 10-L2430-15C-60° 2 H=6500
255030520004 [Hydraulic hose assembly 10-L2610-1C5-60° | /& & S\ A (i) 10-L2610-15C-60° 2 H=7000
1 255030520022 Bush ®22x® 13x56 T ED22xD13x56 1
12 910400100008  |Washer GB97.1-12-200HV FEH#EGB97.1-12-200HV 2
13 910300500006 Nut GB889.1-M12-10 1% FFGB889.1-M12-10 1




WA REREH*TE (=—%4LBH)/Side shifter and pipeline installation(three stage full free)

F&/No YRi5/SN Name A #E/QTY =i¥/Remarks

14 910100100072 Bolt GB5782-M16x60-8.8 122 GB5782-M16x60-8.8 1

15 910400100010 Washer GB97.1-16-200HV SEHEGB97.1-16-200HV 1

16 255030520026 Pulley frame BRI 1

17 255028510022 Transition steel plate TENE 1

18 910400100006 Washer GB93-8 B EGBI3-8 5

19 910100300022 Bolt GB5783-M8x20-8.8 1% +2GB5783-M8x20-8.8 5
272344029001 Hydraulic hose assembly 10-L300-1CS-60°  |i#&EE & A%(1E)10-L300-1SC-60° 2 H=3600

20 255030520008 Hydraulic hose assembly 10-L360-1CS-60°  |i#&/EE & A%(1E)10-L360-1SC-60° 2 4000<H<5000
255030520009 Hydraulic hose assembly 10-L610-1CS-60°  |i#&/EE &% (1E)10-L610-1SC-60° 2 H>5000

21 255042520101 Hydraulic hose assembly (90°)10-L500-1SC-60| & & & & A% (90°)10-L500-15C-60°-0° 2

22 255029020024 Joint 8-2XM16x1.5-60° 1S (BIEE)8-2xM16x1.5-60° 2

23 910100300025 Bolt GB5783-M8x35-8.8 B%+2GB5783-M8x35-8.8 2

24 910400500006 Washer GB97.1-8-200HV B GB97.1-8-200HV 5

25 255030520019 Hydraulic steel pipe welding 2 BENEERES?2 1

26 255030520017 Hydraulic hose assembly 10-L1450-15C-60°  |#& & & 2 A (1E)10-L1450-15C-60° 2

27 255028520034 Hose fixing bloke IR E E E B~ 2

28 910200200060 Screw GB70.1-M8x35-8.8 12£] GB70.1-M8x35-8.8 1

29 255030520018 Hydraulic steel pipe welding BENERS 1

30 910800100001 Oring 9.5x1.8 Ofs[E-M9.5x1.8 4
255042510004 Side shiifter assembly(LH) M7 28 = A (LH) 1 %% Joptional

31 255042510001 Side shiifter assembly(LD) M7 28 = A (LD) 1 3% /optional
255042510002 Side shiifter assembly(CASCADE) MFB a8 SR (RET R4 1 %53 /optional

32 910400200005 Washer GB96.1-12-200HV K #EGB96.1-12-200HV 2

33 255028520035 Pipe press fixedly piank BERLZENR 2




UM e % (=284 B 5) /Double additional pipeline (three-stage

full freedom)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910400100006 Washer GB97.1-8-200HV B GBI7.1-8-200HV 5
2 910400500006 WasherGB93-8 HEHEGBI3-8 8
3 910100300022 Bolt GB5783-M8x20-8.8 #1242 GB5783-M8x20-8.8 7
4 255030520021 Pulley ®110x27 B D110x27 (5 1E) 4
5 255030520022 Bush®20x®d13x56 HED20xD13x56 1
6 910400200005 Washer GB96.1-12-200HV KB GBY6.1-12-200HV 2
7 910100100056 Bolt GB5782-M12x90-8.8 #1242 GB5782-M12x90-8.8 1
8 255029020015 Hose baffle BRE iR 1
9 255029020015 Hydraulic hose assembly 10-L1560-1SC-6|& £ & & % (&)10-L1560-15C-60° 2 H=3600
9 255028520049 Hydraulic hose assembly 10-L1680-1SC-6|& £ & & A% (& )10-L1680-15C-60° 2 H=4000
9 255030520027 Hydraulic hose assembly 10-L1850-1SC-6|& & & & A% (& )10-L1850-15C-60° 2 H=4350/4500
9 255028520048 Hydraulic hose assembly 10-L1950-1SC-6|& £ & & A% (&)10-L1950-15C-60° 2 1=4800/4700
9 255030520001 Hydraulic hose assembly 10-L2060-1SC-6|i#& & & £ A% (&) 10-L2060-15C-60° 2 H=5000
9 255028520045 Hydraulic hose assembly 10-L2300-1SC-6|i%& & & £ A% (&) 10-L2300-15C-60° 2 H=5500/5400
9 255031020100 Hydraulic hose assembly 10-L2530-1SC-6|i#& & & £ A% (1&)10-L2530-15C-60° 2 H=6000
9 255028520050 Hydraulic hose assembly 10-L2730-1SC-6|i#& & & £ A% (1) 10-L2730-15C-60° 2 H=6500
10 255029020024  |Joint 8-2XM16x1.5-60° 3L (PR Z)8-2xM16x1.5-60° 4
11 255031020006 Hydraulic steel pipe welding BENEERS 1
12 255031020008 Hydraulic hose assembly (135°)10-L1000-|i#& & & & 4(135°)10-L1000-1SC-60° 2
13 255028510022 Excessive pipe welding AENE 1
14 263030520011 Hydraulic hose assembly 10-L2060-1SC-6|i#& & & £ A% (1) 10-L2060-15C-60° 2
14 255031020009 Hydraulic hose assembly 10-L2340-1SC-6|i#& % & £ A% (1&)10-L2340-15C-60° 2
14 255031020010 Hydraulic hose assembly 10-L2590-1SC-6|i#& % & £ A% (1&)10-L2590-15C-60° 2
14 263028520009 Hydraulic hose assembly 10-L2690-1SC-6|i#& % & £ A% (1&)10-L2690-15C-60° 2
14 255031020012 Hydraulic hose assembly 10-L.2890-1SC-6|i#& % & £ A% (1&)10-L2890-15C-60° 2
14 255031020013 Hydraulic hose assembly 10-L.3180-1SC-6|i#& % & £ A% (1&)10-L3180-15C-60° 2
14 255031020014 Hydraulic hose assembly 10-L3630-1SC-6|i#& % & £ A% (1&)10-L3630-15C-60° 2
14 281227511003 Hydraulic hose assembly 10-L4300-1SC-6|i#& & & £ A% (1&)10-L4300-15C-60° 2
15 255031020004 Axle ®20x70 B HHO20x70 1
16 255031020007 Pulley ®90x22 JBECD90x22(EA1E) 2
17 255031010001 Pulley support welded 1 BRXEESL 1




Pt X /Fork

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
940100100008 Fork 120x40x1070 HEH O AZ T X 120x40x1070 2 ‘A& /Inc.1-2
940100100010 Fork 120x40x1150 HEH O AR T X 120x40x1150 2 ‘A& /Inc.1-2

A 940100100009 Fork 120x40x1220 O AZI T X 120x40x1220 2 ‘A& /Inc.1-2
940100100011 Fork 120x40x1370 HEH I AZI T X 120x40x1370 2 ‘A& /Inc.1-2
940100100012 Fork 120x40x1520 HEH T AR £ X 120x40x1520 2 aE/Inc.1-2

1 A Fork body B AR 2 T iR fit

2 253098514101 Lift pin assembly RS 2




TS (AR/BET1%) /carrier (standard mast)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910100300062 Bolt GB5783-M14x30-8.8 P22 GB5783-M14x30-8.8 8
2 910400500009 Washer GB93-14 HERPEGBI3-14 8
3 910400100009 Washer GB97.1-14-200HV FHEGB97.1-14-200HV 8
4 255038014001 Fork carrier weldind (standard mast) BYRESA (FREIZR) 1
5 910400100007 Washer GB97.1-10-200HV B GB97.1-10-200HV 1
6 910200200077 ScrewGB70.1-M10x30-8.8 #%4£] GB70.1-M10x30-8.8 1
7 940200300025 Roller $119.6-range=59.5-64.5 AIRED119.6-range=59.5-64.5 4
8 910401300026  |Circlip GB894.1-55 A5 M 3 ElGB894.1-55 6
9 940200100020 Main roller $119.2x$55x34 FRLO119.2xD55x34 2
10 255040510001 Load backrest welding MRS 1




X E(=R4L 8 W)/Fork carrier (two stage full free)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910200200077 ScrewGB70.1-M10x30-8.8 #%4£] GB70.1-M10x30-8.8 1
2 255038015001 Fork carrier welding (two stage full free) [BAXZRIEEA (ZREEM ) 1
3 910100300062 Bolt GB5783-M14x30-8.8 P22 GB5783-M14x30-8.8 8
4 910400500009 Washer GB93-14 HERPEGBI3-14 8
5 910400100009 Washer GB97.1-14-200HV B GB97.1-14-200HV 8
6 255040510001  |Fork carrier welding HERRES 1
7 940200300025 Roller $119.6-range=59.5-64.5 AIRED119.6-range=59.5-64.5 6
8 910401300026  |Circlip GB894.1-55 A5 M 3 ElGB894.1-55 6




WXE (=42 AW) /Fork carrier (three stage full free)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 910100300062 Bolt GB5783-M14x30-8.8 P22 GB5783-M14x30-8.8 8
2 910400500009 Washer GB93-14 HERPEGBI3-14 8
3 910400100009 Washer GB97.1-14-200HV FHEGB97.1-14-200HV 8
4 910100300039 Bolt GB5783-M10x40-8.8 22 GB5783-M10x40-8.8 1
5 910400100007 Washer GB97.1-10-200HV B GB97.1-10-200HV 1
6 910400500008 Washer GB93-12 SR EGBI3-12 1
7 940200200006  |Side roller $58-CD=60 MR %$58-CD=60 4
8 255038020008 |Side roller adjusting bushing MREEEE 4
9 255038020009  |side roller adjusting pad MR EEER 4
10 910401300026  |Circlip GB894.1-55 A5 M 3 ElGB894.1-55 6
11 940200300025 Roller $119.6-range=59.5-64.5 AIRED119.6-range=59.5-64.5 6
12 910200200077 Screw GB70.1-M10x30-8.8 #%4£] GB70.1-M10x30-8.8 1
13 255038016001 Fork carrier welding (three stage full free) |FAXZIEGA (ZREEMH) 1




1148 (#=7E11248) /Mast (standard mast)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

1 910401300026  |Circlip GB894.1-55 A3 14 1 BlGB894.1-55 2

2 940200300025  |Roller $119.6-range=59.5-64.5 AR D119.6-range=59.5-64.5 4
255044010001 Mast 2000 MI71Z2R18E2000 1 H=2000
255044010002 Mast 2500 AR E2500 1 H=2500
255044010003 Mast 3000 MI1ZRIEE3000 1 H=3000
255044010004 Mast 3300 M2 E3300 1 H=3300
255044010005 Mast 3500 M 121 E3500 1 H=3500
255044010006 Mast 3600 MI1ZRIEE3600 1 H=3600

3 255044010007 Mast 3700 M2 E3700 1 H=3700
255044010008 Mast 4000 MI12RIE 54000 1 H=4000
255044010009 Mast 4300 MI1ZRIEE4300 1 H=4300
255044010010 Mast 4500 M2 & 4500 1 H=4500
255044010011 Mast 5000 A 13EE5000 1 H=5000
255044010012 Mast 5500 A I3EE5500 1 H=5500
255044010013 Mast 6000 A 13EE6000 1 H=6000

4 910100300035 Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 4

5 910400500007 Washer GB93-10 HEH B GBI3-10 4

6 255044010057 Axle $30x82 B Hidp30x82 4
255044010014 Mast 2000 S} T1Z2R12 52000 1 H=2000
255044010015 Mast 2500 HHT1ZRIZE 2500 1 H=2500
255044010016 Mast 3000 HHT1ZR1ZE3000 1 H=3000
255044010017 Mast 3300 SH712R12 53300 1 H=3300
255044010018 Mast 3500 SHT12RIR 53500 1 H=3500
255044010019 Mast 3600 HH712R12 53600 1 H=3600

7 255044010020 Mast 3700 S} T12RIRE3700 1 H=3700
255044010021 Mast 4000 S} 712R412 54000 1 H=4000
255044010022 Mast 4300 S} 712R1R 54300 1 H=4300
255044010023 Mast 4500 S} 12R1R 54500 1 H=4500
255044010024 Mast 5000 S} 712R12 55000 1 H=5000
255044010025 Mast 5500 H41ZRIZE5500 1 H=5500
255044010026 Mast 6000 54712242 56000 1 H=6000




1148 (#=7E11248) /Mast (standard mast)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
8 255044020006  [Bearing bush HEL 2
9 255044020005  |Bearing cover X EE 2
10 910400500010  |Washer GB93-16 HEHEGBI3-16 4
11 910100200016 Bolt GB5785-M16x1.5x70-8.8 P22 GB5785-M16x1.5x70-8.8 4
12 910400100010  |Washer GB97.1-16-200HV FEGB97.1-16-200HV 4
13 911200100004  |Grease nipple JB7940.1-M10x1 ;M#RIB7940.1-M10x1 2
14 940200300013 Roller $p111-range=53-58 HiR%p111-range=53-58 2
15 255044020131  |Guide plate B 2

255044020132  |Adjusting pad ¢35x¢p16x0.8 TEEEH $35x¢p16x0.8 2 #E% /optional

16 255044020133 |Adjusting pad $35x$16x0.5 THEE B $35x¢16x0.5 2 #E% /optional

255044020134  |Adjusting pad $p35x¢16x0.2 TEEE L $35x¢16x0.2 2 #E% /optional




MNME (ZL4L8d) /Mast (two stage full free)

O

2]

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

1 910401300026  |Circlip GB894.1-55 A3 14 1 BlGB894.1-55 2

2 940200300025  |Roller $119.6-range=59.5-64.5 AR D119.6-range=59.5-64.5 2
255043510027 Mast 2000 AIERIEE2000 1 H=2000
255043510028 Mast 2500 A8 E2500 1 H=2500
255043510029 Mast 3000 MI1ZRIEE3000 1 H=3000
255043510030 Mast 3300 M2 E3300 1 H=3300
255043510031 Mast 3500 M 121 E3500 1 H=3500
255043510032 Mast 3600 MI1ZRIEE3600 1 H=3600

3 255043510033 Mast 3700 M2 E3700 1 H=3700
255043510034 Mast 4000 MI12RIE 54000 1 H=4000
255043510035 Mast 4300 MI1ZRIEE4300 1 H=4300
255043510036 Mast4500 M2 & 4500 1 H=4500
255043510037 Mast5000 A 13EE5000 1 H=5000
255043510038 Mast5500 A I3EE5500 1 H=5500
255043510039 Mast6000 A 13EE6000 1 H=6000

4 910100300035 Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 4

5 910400500007 Washer GB93-10 HEH B GBI3-10 4

6 255044010057 Axle $30x82 B Hidp30x82 4
255043510014 Mast 2000 S} T1Z2R12 52000 1 H=2000
255043510015 Mast 2500 HHT1ZRIZE 2500 1 H=2500
255043510016  |Mast 3000 HHT1ZR1ZE3000 1 H=3000
255043510017 Mast 3300 SH712R12 53300 1 H=3300
255043510018 Mast 3500 SHT12RIR 53500 1 H=3500
255043510019 Mast 3600 HH712R12 53600 1 H=3600

7 255043510020 mast3700 S} T12RIRE3700 1 H=3700
255043510021 Mast 4000 S} 712R412 54000 1 H=4000
255043510022 Mast 4300 S} 712R1R 54300 1 H=4300
255043510023 Mast 4500 S} 12R1R 54500 1 H=4500
255043510024 Mast 5000 S} 712R12 55000 1 H=5000
255043510025 Mast 5500 H41ZRIZE5500 1 H=5500
255043510026 Mast 6000 54712242 56000 1 H=6000




MNME (ZL4L8d) /Mast (two stage full free)

9_./ 2

\

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
8 255044020006  |Bearing bush HEL 2
9 255044020005  [Bearing cover X EE 2
10 910400500010  |washer GB93-16 HEHEGBI3-16 4
11 910100200016  |Bolt GB5785-M16x1.5x70-8.8 P22 GB5785-M16x1.5x70-8.8 4
12 910400100010  |Washer GB97.1-16-200HV FEGB97.1-16-200HV 4
13 911200100004  [Grease nipple JB7940.1-M10x1 ;M#RIB7940.1-M10x1 2
14 940200300013 Roller $p111-range=53-58 HiR%p111-range=53-58 2
15 255044020131  |Guide plate B 2

255044020132  |Adjusting pad $35x$p16x0.8 TEEEH $35x¢p16x0.8 2 #t%E /Optional

16 255044020133 |Adjusting pad $35x$16x0.5 THEE B $35x¢16x0.5 2 #t%E /Optional

255044020134  |Adjusting pad $35xdp16x0.2 TEEE L $35x¢16x0.2 2 #t%E /Optional




IME (=% 4 8 &) /Mast (three stage full free)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

1 255044020131  |Guide plate Bk 4
255044020132  [Adjusting pad ¢35x$16x0.8 TEEE$35x¢16x0.8 4
2 255044020133  |Adjusting pad $35x$16x0.5 T $35x¢16x0.5 4
255044020134  |Adjusting pad $35x$16x0.2 VEEEE $35x¢16x0.2 4

255044510120  |Mast 3600 HM1ZRIFE3600 1 H=3600

255044510030  |Mast 4000 541221254000 1 H=4000

255044510031  |Mast 4300 5HT1ZRIE 54300 1 H=4300

5 255044510032  |Mast 4500 54 1ZRIE 54500 1 H=4500

255044510033  |Mast 4800 54T 1ZRIE 54800 1 H=4800

255044510034  |Mast 5000 541221255000 1 H=5000

255044510035  |Mast 5500 54 12RIE 55500 1 H=5500

255044510036  |Mast 6000 HM1ZRIFE6000 1 H=6000
T 4 910401300020 Circlip GB894.1-40 A58 414 B GB894.1-40 4
T j " 5 910100300039  |Bolt GB5783-M10x40-8.8 1242 GB5783-M10x40-8.8 8
Ny E @ /(g@ﬂ” " 6 910400500007 | Washer GB93-10 SHEEREIGBI3-10 8
: ‘ ‘)%7 13 7 910400500008 Washer GB93-12 FE B GBI3-12 6
ﬁ% 16 e 8 910400100007  |Washer GB97.1-10-200HV T 2B GB97.1-10-200HV 8
(f\ M 9 940200200005 [Roller ©42-CD=68 25 042-CD=68 8
— g 1, 10 255038020008 |Adjusting pad MR EHRE 8
ol ,,_,.'_p“/}}m&//? : \( N 11 255038020009  [Adjusting pad MR 8
NpaiReTe Q@O*gﬁd N 12 255044010057  |Axle ¢30x82 = H #d30x82 4
DAL e e By 13 910100300035 |Bolt GB5783-M10x20-8.8 $312.GB5783-M10x20-8.8 4
? 22@}5 - 14 911200100004  |Grease nipple JB7940.1-M10x1 ;M#%JB7940.1-M10x1 2
| 15 255044020006 Bearing bush HE 2
16 255044020005  |Bearing cover XEE 2
17 910400500010  |Washer GB93-16 HEHEGBI3-16 4
18 910100200016  |Bolt GB5785-M16x1.5x70-8.8 1242 GB5785-M16x1.5x70-8.8 4
19 910400100010  |Washer GB97.1-16-200HV E BB GBY7.1-16-200HV 4
20 910401300026 |Circlip GB894.1-55 Hh A5 M #ElGB894.1-55 2
21 940200100021  [Main roller ® 119.6 x ® 55 x34 FRE0119.6xD55x34 4

22 255044510116 Mast 3600 18R IE 53600 1 H=3600




IME (=% 4 8 &) /Mast (three stage full free)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255044510023  |Mast 4000 FRIT]ZRIZ 54000 1 H=4000
255044510024  |Mast 4300 FRIT]ZRIZE4300 1 H=4300
255044510025  |Mast 4500 FRIT]ZRI 54500 1 H=4500
» 255044510026  |Mast 4800 FRIT]Z2RIZ 54800 1 H=4800
255044510027  |Mast 5000 1528 E5000 1 H=5000
255044510028  |Mast 5500 1528 & 5500 1 H=5500
255044510029  |Mast 6000 FRiI7]1ZR4E 56000 1 H=6000
255044510119  |Mast 6500 FRIT]ZRIE6500 1 H=6500
255044510112  |Mast 3600 M 1ZRIEE3600 1 H=4000
255044510037  |Mast 4000 MI12RIE 54000 1 H=3600
255044510038  |Mast 4300 MI1ZRIEE4300 1 H=4300
255044510039  |Mast 4500 M2 & 4500 1 H=4500
23 255044510040 Mast 4800 A 13RIE 54800 1 H=4800
255044510041 Mast 5000 A 12RIZ 55000 1 H=5000
255044510042 Mast 5500 A 12RIZ 55500 1 H=5500
255044510043 Mast 6000 A 13EE6000 1 H=6000
255044510115 Mast 6500 A 13REE6500 1 H=6500
AL T e, Y
P @ gy, Ty 2;@0‘“ >




I ki (ARET1Z) /Lifting cylinder (standard mast)

it

.

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255044010043  |Cylinder ®56xD45x995(H=2000) &L (H=2000) 2 B E/Inc. 24-41
255044010044  [cylinder ®56x®45x1245(H=2500) &L (H=2500) 2
255044010055  |Cylinder ®56x(P45x1495(H=3000) &L (H=3000) 2
) ) 255044010045  |Cylinder ®56x(P45x1645(H=3300) &L (H=3300) 2
W B O 255044010046 | Cylinder ®56xd45x1745(H=3500) i (H=3500) 2
(@ E/ \ 255044010047 Cylinder ®56x®45x1795(H=3600) JHEL(H=3600) 2
Zﬂ T/ é\zg aT\33 A 255044010048  |Cylinder ®56xMD45x1845(H=3700) HIEL(H=3700) 2
%\34 +\34 255044010049 |Cylinder ®56xP45x2045(H=4000) /i (H=4000) 2
q,\ 1] é\% 255044010050 Cylinder ®56x®45x2195(H=4300) JHEL(H=4300) 2
7 w .,',.\35 +\ 255044010051  [Cylinder d56xd45x2295(H=4500) SR (H=4500) 2
% 3 ¢\36 255044010052  |Cylinder ®56xd45x2595(H=5000) &L (H=5000) 2
I 255044010053  [Cylinder ®56xd45x2845(H=5500) &L (H=5500) 2
255044010054  |Cylinder ®56xd45x3095(H=6000) JHiEL (H=6000) 2
B 255098510001 Seal kits(standard mast lifting cylinder) BHHEEQ (R 2T L) 2 = a/m(:-,j'w'w.
é, T 255044010101 |Lifting chain LH1623-77 FEFHHESRLH1623-77 2 A
L 255044010059 |Lifting chain LH1623-57 2 HE5RLH1623-57 '
255044010103 | Lifting chain LH1623-67 FEFHHESRLH1623-67 2 e R
255044010104  |Lifting chain LH1623-83 FBFHESLH1623-83 2 | TTEET
255044010105  |Lifting chain LH1623-87 FBFHESLH1623-87 2 | TTEET
255044010106  |Lifting chain LH1623-89 FBFHHESRLH1623-89 2 | TTUEET
c 255044010107  |Lifting chain LH1623-91 FEFHHESRLH1623-91 2 A
255044010108  |[Lifting chain LH1623-99 A FHEESRLH1623-99 2 H=4000
" 255044010067  |Lifting chain LH1623-105 F2FHHE5RLH1623-105 2 T eE
0 7 255044010068 _|Lifting chain LH1623-109 HEFHBESRLH1623-109 I
20'3 255044010100  |Lifting chain LH1623-121 FEFHERIH1623-121 2 TR
2 255044010069  |Lifting chain LH1623-131 FEFHHERIH1623-131 2 TR
2 255044010070  |Lifting chain LH1623-141 R FHHERIH1623-141 2 A
1 940200500001 Chain wheel bearing780708K-(p110x$40x27 | HEFCHH#780708K-$p110x$p40x27 2
2 910401300020  |Circlip GB894.1-40 i FR 3% 14 81 GB894.1-40 2
3 910400500010  |Washer GB93-16 HEBEGBI3-16 2
4 910100400029  |Bolt GB5786-M16x1.5x40-8.8 1242 GB5786-M16x1.5x40-8.8 2




I ki (ARET1Z) /Lifting cylinder (standard mast)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
5 910600600022 |Split pin 2.5x40 FF O £52.5%40 2
6 A LH1623 chain LH1623%R = 5% 2 iR fit
7 255044020157 Joint ENITEESS 2
8 910600600030  |Split pin 3.2x30 FFO£53.2x30 2
9 255044020158 Nut M18x1.5 BREIEAM18x1.5 2
10 910300400007 Nut M18x1.5 PEEM18x1.5 2
iy \ 1 255044020128 |Fixing ring Bl 2
W (@ E/3 } A 12 255044020129 |Rubber bushing BRE 2
% T/4 - ?\33 13 255044020130  [Fixing seat IEIEJ?‘%' 2
- 14 910400100007  |Washer GB97.1-16-200HV T H# B GB97.1-16-200HV 4
? £ O é\“ 15 910400500007  |Washer GB93-10 3 E 1 BGBI3-10 4
f 7 % iias T +\35 16 910300200002 |Nut GB6171-M10x1.25-10 #2EFGB6171-M10x1.25-10 4
¥ ﬁ;\% 17 910100300041  |Bolt GB5783-M10x50-8.8 1212 GB5783-M10x50-8.8 2
i 1w 18 910300100007  |Nut GB6170-M10-10 #2f3GB6170-M10-10 2
{év 1 ? s, . N ] 19 255044020156  |Joint EimiEsk 2
7 é‘ / i 3 20 910400100008  |Washer GB97.1-12-200HV FH#EGB97.1-12-200HV 2
T= ‘ '{%ﬁiﬂ ' 2"\;’] 21 910400500008  [Washer GB93-12 WEHEGBI3-12 2
Y , 22 910100400009  |Bolt GB5786-M12x1.25x25-8.8 1242 GB5786-M12x1.25x25-8.8 2
2 10 23 A Piston rod TEEMN 1 N
%‘ g“\# 1T 24 A Adjusting bushing 40.5x49xL.2 B ELE40.5x49x12 1 T iRt
3& 25 A Circlip A 1 TEThIZ (G
B\ﬁ 3 26 A Bearing 50x20x2.5 F A50x20x2.5 1 TEImRM
-/ " f\ 5 @ ” 27 A Catch 50x40x3 14 /1 50x40x3 1 TR H
1 5 ; ‘110:3 r 28 A Seal ring 50x40x6 LAEHE 1 TEImRM
¢ 2233 29 A Piston rod EE 1 TEafnig it
2 30 A Copper bushing BE 1 YNk
31 A Circlip Mz 14E 1 TEAThIZ L
32 A Buffering ring ZhIf 1 TEImRM
33 A Dust ringDKB40x52x7/10 [y ENE! 1 YNk
34 A Seal ring 40x50x6 HARE 1 TR
35 A Guide sleeve S@E 1 TEafnig it




I ki (ARET1Z) /Lifting cylinder (standard mast)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
36 A O ring 49.7x2.4 ORE HE 1 iR fit
37 A Bearing 4030 B fH7%4030 1 iR fit
38 A Cylinder ELIA 1 T ER fit
39 A Dowel pin Bt 1 e tR fit

Y (




EHMEHE (=KL AE)/Short |ifting cylinder (two stage full free)

<
2/¢
ST P —
% ==
4
. ¢i
T 474\25
7/§E i
- @
'/8
oA
10
11
12
/1
T
15
16
17
19
18
20
-
| I—

R

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255043510068  |Cylinder (M)®85xM60x772(H=3000) JHEL(M)(H=3000) 1 B&/Inc.1-25
255043510066  [Cylinder (M)®85xM60x522(H=2000) JHEL(M)(H=2000) 1
255043510067  |Cylinder (M)®85xM60x647(H=2500) JHEL(M)(H=2500) 1
255043510069  [Cylinder (M)®85xM60x847(H=3300) JHEL(M)(H=3300) 1
255043510070  |Cylinder (M)®85xM60x897(H=3500) SHEL(M)(H=3500) 1
255043510071  |Cylinder (M)®85xM60x922(H=3600) SHEL(M)(H=3600) 1

A 255043510072 |Cylinder (M)D85xM60x947(H=3700) SHIEL(M)(H=3700) 1
255043510073  |Cylinder (M)®85xM60x1047(H=4000) SHIEL(M)(H=4000) 1
255043510074  |Cylinder (M)®85xdD60x1122(H=4300) SHEL(M)(H=4300) 1
255043510075  |Cylinder (M)®85xM60x1172(H=4500) SHIEL(M)(H=4500) 1
255043510076  |Cylinder (M)®85xd60x1297(H=5000) SHEL(M)(H=5000) 1
255043510077  |Cylinder (M)®85xd60x1447(H=5500) SHEL(M)(H=5500) 1
255043510078 Cylinder (M)®85xd60x1572(H=6000) ;HEL(M)(H=6000) 1
B 255098510004 [seal kits (two stage full free middle cylinder) | EHHSEE(ZHE B HPIEE) T R
255043510079 Lifting chain LH1623-37 HEFHEESRLH1623-37 2 H=2000
255043510080 Lifting chain LH1623-47 EFHESRIH1623-47 2 H=2500
255044010059 Lifting chain LH1623-55 R FHESRLH1623-55 2 H=3000
255044510134 |Lifting chain LH1623-61 AEFHEESRLH1623-61 2 H=3300
255044010103 Lifting chain LH1623-65 R FHESRLH1623-65 2 H=3500
255044510135 Lifting chain LH1623-59 R FHESRIH1623-59 2 H=3600/3700
C
255044510046 Lifting chain LH1623-67 R FHEERLH1623-67 2 H=4000
255044510047 Lifting chain LH1623-73 R FHEERLH1623-73 2 H=4300
255043510139 Lifting chain LH1623-77 FEFHESRIH1623-77 2 H=4500
255044010106  |Lifting chain LH1623-87 AEFHHESRLH1623-87 2 H=5000
255043510107 |Lifting chain LH1623-99 AEFHHESRLH1623-99 2 H=5500
255043510106  |Lifting chain LH1623-109 HEFHHESRLH1623-109 2 H=6000
1 A Dust ring 60x74x8/11 7N 1 YNk
2 A Catch 60x70x3 4 K 60x70%3 1 iz fit
3 A Seal ring 60x70x6 HARE 1 Nk
4 A Guide sleeve S[E 1 Nk




EHMEHE (=KL AE)/Short |ifting cylinder (two stage full free)

[z2at=

3

W

B

2

I
= /é —
=iy
&
cb I
g ;ﬂzs
2 b,
/8
"L
11
12
T ( 13
! 14
15
16
17
19
18
20
.
| I

-
W

Dl

AN

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
5 A O ring 84.4x3.1 OB TR £ 1 iR fit
6 A O ring 77.5x3.55 OB TR £ 1 iR fit
7 A Bearing 6035 75 FH7#F6035 1 TEIRIR
8 A Piston rod EEMF 1 TERIE
9 A Circlip M2z 14 1 TR M
10 A Piston assembly EELK 1 TR M
11 A Back up ring D85x20x2.5 X &I D85x20x2.5 1 R fhig it
12 A Circlip 85x70x3 B 85x70x3 1 TR M
13 A Seal ring 85x70x9 EHE 1 FEMiEH
14 A Valve bushing WE 1 TR M
15 A Spring HE 1 TR H
16 A Valve plug [GIPnY 1 TR M
17 A Catch HhR 1 N
18 A O ring D15.8x2.4 ORE HE 1 N
19 A Circlip $12 B p12 1 ¥ NE==R L
20 A Circlip 22 B p22 1 ¥ NE==R L
21 A Slide valve JBIR 1 REafhig it
22 A Spring HE 1 ¥ NE==R L
23 A Cylinder ELIK 1 ¥ NE==R L
24 A Spacer BA 1 ¥ NE==R L
25 A Screw M5x5 BEETMS5X5 1 N
26 910100100071 Bolt GB5782-M16x50-8.8 1E+2 GB5782-M16x50-8.8 1
27 910400500010 Washer GB93-16 HEEGBI3-16 1
28 255043520020  |Chain plate FHER 1
29 255043520006  |Cylinder head H13k 1
30 940200500001 Chain wheel bearing 780708K-¢110x$p40x27 |HE%CHH7%780708K-dp110xdp40x27 1
31 910401300020 |Circlip GB894.1-40 A5 M H ElGB894.1-40 1
32 910600600022 Split pin2.5x40 FF O §H2.5%40 2
33 A LH1623 chain LH1623tR =0 5% 2 TEmRM
34 255044020157 Joint KisigEsL 2
35 910600600030 Split pin 3.2x30 FF O £43.2x30 2




EHMEHE (=KL AE)/Short |ifting cylinder (two stage full free)

1/$
2/4>
e /é —
% =
&
<,> i
T :ﬂzs
7/EE i
ol
/8
10
11
12
T '/ 13
: 14
15
16
17
19
18
20
—
| I—

9 23

=

ES/NO YRiS /SN Name A #&3*/Remarks

36 255044020158 Nut M18x1.5 BREIEAM18x1.5

37 910300400007 Nut M18x1.5 B2 FEM18x1.5 2
38 910400500009 Washer GB93-14 R EGBI3-14 2
39 910100400022 Bolt GB5786-M14x1.5x40-8.8 P22 GB5786-M14x1.5x40-8.8 2
40 255044020156  |Joint EimiEsk 2
4 910400500008  |SpringWasherGB93-12 HEREGBI3-12 1
42 910100400009 BoltGB5786-M12x1.25x25-8.8 B2 FEGB5786-M12x1.25x25-8.8 1




At mir(ZZK4L A d)/Lifting cylinder (two stage full free)

Te
NV

AN

SARNS

1.

19
20
21

A
B
2
23/1:;
5 %12
8 B
2% o\
P15
?\16
Q
~17
R
i)
5
1
I
e
g S ON G
g ny

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255043510040 Cylinder (L)®50xD40x940(H=2000) JHEL(L)(H=2000) 1 A%/ Inc1-21
255043510041 Cylinder (L)®50x®40x1190(H=2500) SHEL(L)(H=2500) 1
255043510042 Cylinder (L)®50xd®40x1440(H=3000) SHEL(L)(H=3000) 1
255043510043 Cylinder (L)®50x®40x1590(H=3300) JAEL(L)(H=3300) 1
255043510044 Cylinder (L)®50x®40x1690(H=3500) SBIEL(L)(H=3500) 1
255043510045 Cylinder (L)®50x®40x1740(H=3600) SHIEL(L)(H=3600) 1
A 255043510046 Cylinder (L)®50x®40x1790(H=3700) SBIEL(L)(H=3700) 1

255043510047 Cylinder (L)®50x®40x1890(H=4000) SHIEL(L)(H=4000) 1

255043510048 Cylinder (L)®50x®40x2040(H=4300) SHEL(L)(H=4300) 1

255043510049 Cylinder (L)®50x®40x2140(H=4500) SHEL(L)(H=4500) 1

255043510050 Cylinder (L)®50x®40x2390(H=5000) SHIEL(L)(H=5000) 1

255043510051 Cylinder (L)®50x®40x2590(H=5500) SHIEL(L)(H=5500) 1

255043510052 Cylinder (L)®50x®40x2840(H=6000) SBIEL(L)(H=6000) 1

255043510053 Cylinder (R)®50x®40x940(H=2000) SMEL(R)(H=2000) 1 FE/Inc.4-21.24

255043510054 Cylinder (R)®50x®40x1190(H=2500) JHIEL(R)(H=2500) 1

255043510055 Cylinder (R)®50x®40x1440(H=3000) JHIEL(R)(H=3000) 1

255043510056 Cylinder (R)®50x®40x1590(H=3300) JHIEL(R)(H=3300) 1

255043510057 Cylinder (R)®50x®40x1690(H=3500) JHIEL(R)(H=3500) 1

255043510058 Cylinder (R)®50x(®40x1740(H=3600) JHIEL(R)(H=3600) 1
B 255043510059 Cylinder (R)®50x®40x1790(H=3700) JHIEL(R)(H=3700) 1

255043510060 Cylinder (R)®50x(®40x1890(H=4000) JHIEL(R)(H=4000) 1

255043510061 Cylinder (R)D50xD40x2040(H=4300) SMEL(R)(H=4300) 1

255043510062 Cylinder (R)D50xD40x2140(H=4500) SMEL(R)(H=4500) 1

255043510063 Cylinder (R)®50xD40x2390(H=5000) SMEL(R)(H=5000) 1

255043510064 Cylinder (R)®50xM40x2590(H=5500) SHIEL(R)(H=5500) 1

255043510065 Cylinder (R)D50xD40x2840(H=6000) SMEL(R)(H=6000) 1
o 255098510002 Seal kits (two stage full free lifting cylinder) | S HEE @ (Z % E BB ) 2 :_:',,E:;”:;:
1 A Connecting rod EiEEM 1 YNk
2 A O ring 26x2.4 ORI ZR £ 1 YNk
3 A Piston rod assembly ERENFESA 1 Nk
4 A Adjusting bushing BEE 2 Nk




ARftmir (K42 A W)/Lifting cylinder (two stage full free)

&

< —o— 444/_
8- &

22/ﬁ

pA)

)\

T~
- Q-‘\_@F

4

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

5 A Piston ENTRE 2 iR fit
6 A ScrewM4x6 R7< A M £ E 1R €] M4x6 2 iR fit
7 A Circlip $18 Mz B P18 2 PN
8 A Copper bushing wE 2 e tR fit
9 A Spring e 2 TR M
10 A Buffer plunger PR 2 TR M
11 A Supporting ring 50x45x15 F A& 50x45x15 2 TR M
12 A Dust ring DKB40x52x7/10 RN 2 TR M
13 A Seal ring 40x50x6 A E 2 T iR fit
14 A Guide bushing S[E 2 TR H
15 A O ring 49.7x2.4 OB TR £ 2 TR M
16 A Bearing 4030 75 FHE4030 2 FEMEMH
17 A Cylinder ELIK 2 ¥ NE==R L
18 A Dowel pin10x26 E EE510x26 2 N
19 910400100008  |Washer GB97.1-12-200HV FH#EGB97.1-12-200HV 2
20 910400500008 Washer GB93-12 HEH B GBI3-12 2
21 910100400009 Bolt GB5786-M12x1.25x25-8.8 ¥242GB5786-M12x1.25x25-8.8 2
22 910100400029 Bolt GB5786-M16x1.5x40-8.8 1242 GB5786-M16x1.5x40-8.8 2
23 910400500010 Washer GB93-16 HEH B GBI3-16 2

/ ‘ 24 A Plunger rod assembly AREFRA 1 R IniR

13




EHEHE (=84 80d) /Short lifting cylinder (three stage full free)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255044510100  |Cylinder (M)®75x®50x622(H=3600) JHEL(M)(H=3600) 1 B&/Inc.1-25
255044510050  |cCylinder (M)®75xM50x685(H=4000) JHEL(M)(H=4000) 1
255044510051  |Cylinder (M)®75x®50x748(H=4300) JHEL(M)(H=4300) 1
255044510052  |Cylinder (M)®75x®50x772(H=4500) JHEL(M)(H=4500) 1
A 255044510053  |Cylinder (M)®75x®50x822(H=4800) SEEL(M)(H=4800) 1
255044510054 |Cylinder (M)®75x®50x879(H=5000) 3L (M)(H=5000) 1
255044510055 Cylinder (M)®75x®50x995(H=5500) SHIEL(M)(H=5500) 1
— 255044510056  [Cylinder (M)®75xd50x1112(H=6000) 3L (M)(H=6000) 1
= — A 255044510103  |cylinder (M)®75x®50x1229(H=6500) 3L (M)(H=6500) 1 ,
) | & 7 B 255098510005  [Seal kits (three stage full free lifting cylinder) | B E H#HEBE T (= RE=BHEPEE) 1 == ”IL'::'J'O'D
<> } ﬂ 255044510124 Lifting chain LH1623-45 R FHESRLH1623-45 2 H=3600
< | 45 255044510044 |Lifting chain LH1623-47 2T HESRLH1623-47 2 H=4000
; /?J 255044510045 |Lifting chain LH1623-53 FEFHHESRLH1623-53 2 H=4300
| (wmGal 255044010060 Lifting chain LH1623-55 R FHESRLH1623-55 2 H=4500
’ C 255044510133 Lifting chain LH1623-59 R FHESRLH1623-59 2 H=4800
B9 255044510134 |Lifting chain LH1623-63 EFERIH1623-63 2 H=5000
; B 255044510135 |Lifting chain LH1623-61 FEFHESRLH1623-61 2 H=5500
13 / 255044510136 Lifting chain LH1623-71 FEFHHESRLH1623-71 2 H=6000
14 -1/? 255044510137 |Lifting chain LH1623-81 FEFIESRLH1623-81 2 H=6500
; L dIEE A Dust ring 50x58x6.5 e 1 BRI
17 | 2 A Catch 50x60x3 4 K 50x60%3 1 Tz fit
i Sl E A Seal ring 50x60x6 iEEE 1 IR
T By A Glde sleeve SHE 1| remEs
me O, P A O ring 74.4x3.1 OLEHE 1| FEmEe
™ v 6 A O ring 69x3.55 ORI 1 eIt
7 A Bearing5040 WA FHE5040 1 YNk
8 A Piston rod EEN 1 YNk
9 A Circlip Mz B 1 e iR 4
10 A Piston assembly EELDK 1 YNk
1 A Support ring 75x20x2.5 X AL T5%20%2.5 1 Nk
12 A Support ring 75x65x3 XA 75x65x%3 1 Nk




EHEHE (=84 80d) /Short lifting cylinder (three stage full free)
ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
13 A Seal ring 75x65x6 LAEHE 1 iR fit
14 A Valve cover RE 1 TERIE M
15 A Spring HE 1 T ER fit
16 A Valve plug [P 1 e tR fit
17 A Catch #h 1 T iR fit
B//% 18 A O ring D20x2.4 OB ZR £ 1 TR M
T/ﬂ 19 A Circlip 12 LA EE 12 1 TR M
%/zz . 20 A Circlip 22 FLAR R 22 1 TRIBIREH
e j 21 A slide valve BIR 1 TG
{éﬁﬁ 22 A Spring2.3x15x48.5 $8E52.3x15x48.5 1 T iR fit
: 23 A Cylinder ELIK 1 TR H
A 2 A Spacer =P 1| FEmEe
Sl/ 25 A Screw M5x5 AR A EESLIEEIM5X5 1 N
G/ﬁEB 3 26 910100100071 Bolt GB5782-M16x50-8.8 1242 GB5782-M16x50-8.8 1
GC . ﬁ/ 27 910400500010 Washer GB93-16 HEEGBI3-16 1
s z: 28 255043520020 | Block chain plate PR 1
z:n /B 29 255043520006 Cylinder head £73L 1
) 30 940200500001 Chain wheel bearing 780708K-$110x$40x27 | HE3CHHH780708K-$110x$p40x27 2
i: T 31 910401300020  |Circlip GB894.1-40 b FA 55 14 7Bl GB894. 1-40 2
%« 16 ‘3/% 32 910600600022 split pin2.5x40 FF O §H2.5%40 2
i | 3 A LH1623 chain LH1623#R = 5% 2 REJRIZH
5 e 255044020157  |Joint P >
: T S 13/? 35 910600600030 Split pin 3.2x30 FF O £43.2x30 2
Z;: Ev\_zz s al 36 255044020158 Nut M18x1.5 BRI M 18x1.5 2
37 910300400007 Nut M18x1.5 2 FEM18x1.5 2
38 910400500009 Washer GB93-14 HEHEGBI3-14 2
39 910100400022 Bolt GB5786-M14x1.5x40-8.8 122 GB5786-M14x1.5x40-8.8 2
41 255044020156 Joint sk 2
42 910400500008 SpringWasherGB93-12 HEHEGBI3-12 1
43 910100400009 BoltGB5786-M12x1.25x25-8.8 BE42GB5786-M12x1.25x25-8.8 1




2 hér (=%4 8d) /Lifting cylinder (three stage full free)

=+

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255044510104 Cylinder (L)®50xM40x1174 SHEL(L)(H=3600) 1 ‘A& /Inc.24-40
255044510004  |cylinder (L)®50xM40x1312 JHEL(L)(H=4000) 1
255044510005 Cylinder (L)®50xM40x1424 JHEL(L)(H=4300) 1
255044510006  [Cylinder (L)®50xM40x1474 JHEL(L)(H=4500) 1
A 255044510007  |Cylinder (L)®50xD40x1574 SHEL(L)(H=4800) 1
255044510008 Cylinder (L)®50xD40x1617 SHIEL(L)(H=5000) 1
A/B 255044510009 Cylinder (L)D50x®40x1751 SHEL(L)(H=5500) 1
o 255044510010 Cylinder (L)®50xD40x1884 SHIEL(L)(H=6000) 1
! 255044510107  |Cylinder (L)®50x®40x2017 SHIEL(L)(H=6500) 1
ﬁi? j_i” 255044510108  |Cylinder (R)D50xD40x1174 SHIEL(L)(H=3600) 1 A% /Inc. 24-40
: $\33 255044510011  |CyRinder (R)®50xM40x1312 JHEL(R)(H=4000) 1
. i +\“ 255044510012 | CyRinder (R)D50x040x1424 SEIL(R)(H=4300) 1
19 ;;\iz 255044510013  |CyRinder (R)O50xD40x1474 SBEL(R)(H=4500) 1
;‘; ) B 255044510014  |CyRinder (R)®50x®40x1574 SREL(R)(H=4800) 1
% 255044510015  |CyRinder (R)®50x®40x1617 JREL(R)(H=5000) 1
2 i 255044510016  |CyRinder (R)®50xD40x1751 SBEL(R)(H=5500) 1
g/ﬂ z‘; 255044510017  |CyRinder (R)®50xdA40x1884 SHI%EL(R)(H=6000) 1
2 11 255044510111 [cylinder (R)®50x®40x2017 JHEL(L)(H=6500) 1
—~ ;7 1T C 255098510003  [seal kits(three stage full free lifting cylinder) |Z SR (== B HIET ) 2 == ”“'::'34'53'
‘ 2 255044510134 |Lifting chainLH1623-63 REFHHESRLH1623-63 2 H=3600
?\34 s 255044510046  |Lifting chainLH1623-69 HEFHIESRLH1623-69 2 H=4000
“*T\gs N @;/38 255044510138 Lifting chainLH1623-73 R FHESRIH1623-73 2 H=4300
;,\29 255044510047 |Lifting chainLH1623-75 AEFHHESRLH1623-75 2 H=4500
¢ D 255043510139 |Lifting chainLH1623-79 AEFHHESRLH1623-79 2 H=4800
255044510140  |Lifting chainLH1623-85 AEFHESRLH1623-85 2 H=5000
255044510048  |Lifting chainLH1623-95 AEFHHESRLH1623-95 2 H=5500
255044510049 |Lifting chainLH1623-103 AEFHHESRLH1623-103 2 H=6000
255044510125  |Lifting chainLH1623-113 AEFHIESRLH1623-113 2 H=6500
1 910100300023  [Bolt GB5783-M8x25-8.8 IE#2 GB5783-M8x25-8.8 4
2 910400500006  |Washer GB93-8 HEREGBI3-8 4
3 910400100006  |Washer GB97.1-8-200HV S EGB97.1-8-200HV 4




2 hér (=%4 8d) /Lifting cylinder (three stage full free)

Y

L

(==

=

=
/3%

139
=

7

T

b
=

%
&=

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

4 255044520099  [Rubber pad SRR )

5 255044520100  |Support block XHER 2

6 255044520098  |Blendboard Bk 2

8 910300100007  |Screw M10x35-8.8 #%£TM10x35-8.8 2

9 941100100003  [Nut GB6170-M10-10 42 FGB6170-M10-10 2

10 910400100008  |Washer GB97.1-12-200HV F B GB97.1-12-200HV 2

B 1 910400500008  |Washer GB93-12 2% 5 B GBY3-12 4

a 12 910100400009  Bolt GB5786-M12x1.25x25-8.8 #2412 GB5786-M12x1.25x25-8.8 2

= 13 A Joint Eim gL 2

%\32 15 910100300053  |Bolt GB5783-M12x45-8.8 #242GB5783-M12x45-8.8 2

é\SS 16 910401300020  |Circlip GB894.1-40 A5 M H ElGB894.1-40 2

7 s 17 940200500005  |Chain wheel bearing 780708K-$110xp4a0x27 | 5% %6 Fli7#780708K-$p110xp40x27 2
kss 18 A LH1623 chain LH1623#R =% 2 N
B 19 A Split pin 2.5x40 FFO4$42.5x40 2 N
u L 20 A Joint Kk 2 BRI
5 21 A Split pin 3.2x30 FF O $53.2x30 2 FEMRREH
N 22 A Nut M18x1.5 BRI SE AM18x1.5 2 T IRIR
. 2 A Nut M18x1.5 BREM18xL5 2 | FemEst
9 24 A Piston rod EEM 1 REafhig it
nl TT 25 A Adjusting bushing 40.5x49xL2 VHELE40.5x49xL2 1 FEmiRH
. 2 A Circlip $24x2 LB p2ax2 1 R
3 27 A Bearing 50x20x2.5 F A50x20x2.5 1 TEImRM
31 @ 28 A Catch 50x40x3 4 F50x40x3 1 YNk
e 29 A Seal ring 50x40x6 LAEHE 1 R IRIE
30 A Piston AE 1 TEafnig it
31 A Copper bushing BE 1 YNk
32 A Circlip $26.5x2 W22 4B $p26.5x2 1 YNk
33 A Buffer ring ZhIf 1 TEImRM
34 A Dust ring DKB40x52x7/10 [y ENE! 1 TEmRM
35 A Seal ring 40x50x6 HARE 1 TR
36 A Guide bushing S[E 1 Nk




ARt (=842 8d) /Lifting cylinder (three stage full free)

S[lmB— %&

=

A/B

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
37 A O seal ring 49.7x2.4 OB TR £ 1 iR fit
38 A Bearing 4030 B fH7%4030 1 iR fit
39 A Cylinder ELIA 1 T ER fit
40 A Dowel pin D10x26 [E1E£8D10x26 1 PN

=S I

9
=3

b b
s

b b
H &

%

7

E/38




M4Fik4r/Tilted cylinder

o

[
[,

TN

N .

(S

et ol

—_—

[

()

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

255020510001 |Tilted cylinder (6/10) ERRLREL(6/10) 1 H<3700, Left

A 255020510002 |Tilted cylinder (6/6) EFRDREL(6/6) | [T
255020510003 Tilted cylinder (3/6) ERATEL(3/6) 1 5000 < H,Left
255020510005  [Tilted cylinder (6/10) H RS HEL (6/10) 1 H<3700,Right

A 255020510006 |Tilted cylinder (6/6) HIRRHBEL(6/6) T
255020510007 Tilted cylinder (3/6) AR HE (3/6) 1 5000 < H,Right

B 255098510006 [Seal kits (tlited cylinder) FH SR A (A E) '

1 A Grease mouth 71/8 EaRBEEz1/8 2 REfnig it

2 255098520501 Earring Hif 2

3 255098520503 Bearing GE30ES X 7 H7HGE30ES 2

4 A Circlip 47 HEl47 2 TR H

5 A NutM14 IREFM14 2 TR M

6 A Washer14 BE14 2 REafhig it

7 A BoltM14x55 BEAEM14x55 2 N

8 A Piston body assembly EEREK 2 N

9 A Yx seal ring D70x60x6 YxE 7 E B 2 N

10 A Support ring D70x20x2.5 XA D70x20x2.5 2 N

11 A Dust ring 52x32x8/9 7N 2 ¥ NE==R L

12 A Circlip 52 =l=ky) 2 e YhiR 4t

13 A Circlip i 2 T IR it

14 A Catch 48x32x3 R 48x32x3 2 N

15 A Useal ring 48x32x10 UEIZ HE 2 YNk

16 A Guide sleeve S[E 2 TEafnig it

17 A O seal ring 70x3.1 OB ZR £1 & 2 YNk

18 A Bearing 3225 7 FH#3225 2 YNk

19 A Cylinder barrel assembly BRI R 2 TEImRM

20 255098520520 Bearing 3040 N ES 4l #3040 2




252198501058 %, & % %u/Electric system

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 920200300009 | Micro switch WHFR T R
2 910400100003  |Washer GB97.1-4-200HV T [EGB97.1-4-200HV 2
3 920200800013 Combination switch HASHR 1
4 910200500038  |Screw GB818-M5x12-4.8 #2£] GB818-M5x12-4.8 4
5 910400500004  |Washer GB93-5 B HEGB93-5 8
6 910400100004  [washer GB97.1-5-200HV FHEGB97.1-5-200HV 8
7 922000100001 Light PDL-LXZM-1 ¥TPDL-LXZM-1 5 AT K] /r:t‘duldmp
8 922000100002 Light PDL-LXXD-1 KTPDL-LXXD-1 2 i
9 920200200031  |Key switch HELFFR 1
10 920500100001 Horn 125-DC24V H\125-DC24V 1
11 910400100005  |Washer GB97.1-6-200HV FEHEGB9I7.1-6-200HV 1
12 910400500005  |Washer GB93-6 HEREGBI3-6 1
13 910200500051  |Screw GB818-M6x12-4.8 12£] GB818-M6x12-4.8 1
14 920200300004  |Micro switch RZ-15GQ22-B3 WEHTTR 3 W
5 921100100063 |indicator 3401-12-80V {3401 1 Curtis
921100100039 |Indicator IDD-E-35CD17B {YZIDD-E-35CD17B 1 Inmotion

16 921900100001  [Transducer DC48V 24V HiRasDCasvER24v 1

17 921900100004  [Transducer DC24V 5V HEIRERDC24VEESY 4

18 920200100020 Emergency stop switch LAY39-01MJ-RC A{EFF XK LAY39-01MIJ-RC 1

1 255033010018  |Body wiring harness (Curtis--F-4P25N) = B4R (Curtis-F-4P25N) 1 Curtis-F
255033010011  |Body wiring harness (Inmotion-4P25N) = B4R (Inmotion-4P25N) 1 Inmotion
921000200079  |Charger SN48V80A(Asia Chinese) FEEE2aSN48VB0A(L ) 1 600\630Ah
921000200080  |Charger SN48V80A(Asia English) Ft EE 2R SN48VB0A(Il %) 1 600\630Ah
921000200081  |Charger SN48VSO0A(Europe) FE B2 23 SN48VBOA(FR) 1 600\630Ah
921000200082  |Charger SN48V80A(England) FEEEZRSNA8VBO0A(HE) 1 600\630Ah

0 921000200083  [Charger SN48V80A(Australian) FEEEZRSN48VSO0A(IR) 1 600\630Ah
921000200084  [Charger SN48V80A(America) FEEEZRSN48VB0A(X) 1 600\630Ah
921000200097  [Charger SN48V100A(Asia Chinese) FEEE 2ESN48V100A(IL ) 1 700\770Ah
921000200098  [Charger SN48V100A(Asia English) FtEE 2ESN48V100A(II ) 1 700\770Ah
921000200099  |Charger SN48V100A(Europe) F£ B 23 SN48V100A(FX) 1 700\770Ah
921000200100 Charger SN48V100A(England) FEEEZRSN48V100A(ZK) 1 700\770Ah




252198501058 %, & % %u/Electric system

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

0 921000200101 Charger SN48V100A(Australian) FEES23SN48V100A(E) 1 700\770Ah
921000200102 Charger SN48V100A(America) FEEEZISNA8V100A(E) 2 700\770Ah

21 255033010008  cable BBIREE 40 1

22 910200200058 ScrewGB70.1-M8x25-8.8 124 GB70.1-M8x25-8.8 1

2 255033010019  |Electronic control module (Curtis-4P25N) BB ¥4 4 (Curtis-F-4P25N) 1 Curtis-F
255033010012 Electronic control module (Inmotion-4P25N) |EB¥E4A £ (Inmotion-4P25N) 1 Inmotion

24 255033010005 Cable-U2-35-6-8-1350 £%44-U2-35-6-8-1350 1

25 255033010006 Cable-V2-35-6-8-1300 £545-Vv2-35-6-8-1300 1

26 255033010007  |Cable-W2-35-6-8-1250 £541-W2-35-6-8-1250 1

27 255033010002 Cable-U1-35-6-8-3100 #%44-U1-35-6-8-3100 1

28 255033010003  |Cable-V1-35-6-8-3050 £%44-V1-35-6-8-3050 1

29 255033010004 Cable-W1-35-6-8-3000 £541-W1-35-6-8-3000 1

30 920201000002  [Foot pedal BB FF K 1K231 1

31 922000100003 Light PDL-LXHW-2 KTPDL-LXHW-2 2

32 922000100004  |Light PDL-LXJD-01Y XTPDL-LXJD-01Y 1

33 255033510001 Rear lever switch BIBFFx 1

u 921700100005 Accelerator SN E§FZ3-532-133 1 Curtis
921700100015 Accelerator SRR EFICTH2-5L 1 Inmotion




252198501059 w7484 (CURTIS-F) /Electronic control element (CURTIS-F)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 920100400008  |Fuse box BX2081X R EBX2081X 1
2 921400100156 Controller AC-F4-A-48-375-001 26| ZRAC-F4-A-48-375-001 1 Pump/Z%
3 921400100157 Controller AC-F4-A-48-450-001 {41 B8 AC-F4-A-48-450-001 1 Traction/Z% 5]
4 920700100005  [Contactor DC48C-SW200-262 H£fih 28 DCA8C-SW200-262 1
5 920500100002 Buzzer DJB-24B B\ 51323 DJB-24B 1
6 922000100005  |Light SG252-24V $TSG252-24V 1
7 920800100002  |Relay DC24V-HFV4 JKEBERDC24V-HFV4 1
8 920100100014  |Fuse 500A R B 22500A 1




252198501060 w7484 (Inmotion) /Electronic control element (Inmotion)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 920100400008  |Fuse box BX2081X R EBX2081X 1
2 921400100070 Controller ACS485-350C-23P I ZFACS48S-350C-23P 1 Pump/%
3 921400100071 Controller ACS485-450C-35P {2 41| 3§ ACS485-450C-35P 1 Traction/Z% 5]
4 920500100002 Buzzer DJB-24B B Y\ #5215 23DJIB-24B 1
5 922000100005 Light $G252-24V $TSG252-24V 1
6 920800100002  |Relay DC24V-HFV4 JKEBERDC24V-HFV4 1
7 920100100014  |Fuse 500A R B 22500A 1
8 920700100005  [Contactor DC48C-SW200-262 Hfil 28 DC48C-SW200-262 1




252198501061 W& %4 & .2 s/Power connector assembly

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 920400100023 Batteryconnecting cable REMA95615-39 &R REMA95615-39 1
2 920400100011 Batteryconnecting cableREMA95500-01 FE IR REMA95500-01 1
3 910400100005 Washer GB97.1-6-200HV SE#BGB97.1-6-200HV 4
4 910400500005  |Washer GB93-6 HEREGBI3-6 4
5 910200200046  [Screw GB70.1-M6x60-8.8 #%£] GB70.1-M6x60-8.8 4




252198501062 #7jit4% (F X)/Sign installation (Chinese)

/- )

v

=

@
\

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
A 255098514751  [Label assembly PRl SR 1 & /Inc.1-19
254598514751  |Label assembly R SRR, 1 A& /Inc.1-19

3 1 255047020003 Instructions for use of forklift X EFERDTH 1

i 2 255047020016  [Lubrication Chart BEE 1

3 255047020007  [Battery maintenance tips BEMIRFIRR 1

4 941200300011  |Prompt label R 1

5 255047020013  |No Seaters ZIEEA 1

6 255047020011  |Lifting label ARG 3

7 255047020008  |No lifting sign HIbEERIRR 2

8 941200100027  [squeeze label FrFIRG 2

9 255047020002 [Tyre pressure identification BRSERR 2

10 255047020017  |Tire removal identification HERRIFEITRIR 2

11 255047020022  |Nori logo ARV 2

12 255047020004  |Hydraulic oil label R SHARG 1

13 255047020015  [Product model identification Fam i SRR 2

14 255047020001  [Foot brake label R ARG 1

15 255047020012 |safety belt label R EHIRE 1

16 255047020009  [No Climbing ZirEe 1

17 941200100004  [Safety label ZEIRG 2

18 255047020019  [Whole vehicle hoisting BERK 2

19 255047020006  |Opening label of battery box cover BBt FE S E ARG 1




252198501063 #nj%c$ (32X ) /Sign installation (English)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks

A 255098514752 |English labeling assembly R SRR 1 @E&/Inc.1-16

254598514752 |English labeling assembly R SRR, 1 @E&/Inc.1-16
1 255047020007  |Battery maintenance BEHRMRARE 1
2 941200300011  |warning label RontrlG 1
3 255047020013  |“No passengers” decal ZIEEA 1
4 255047020011  |Crane hook label ARG 3
5 255047020008 No crane label 2 RRR 2
6 941200100027  |Squeeze hand stick FFmlh 2
7 255047020002 |Tyre pressure label EiSERR 2
8 255047020022  [Noblelift logo Ak 2
9 255047020006  |Supporting point label KRR 1
10 255047020004  |Hydraulic oil sticker R HARG 1
11 255047020015 [Product model sticker Fam i SRR 2
12 255047020001 |Foot brake sticker FEVR ARG 1
13 255047020012  |safety belt sticker R EHIRG 1
14 255047020009  |No climbing ZibEe 1
15 941200100004  [safety label ZEIRG 2
16 255047020006 Battery cover open sticker BBt FE S E ARG 1




252198501064 # 45 5% (F L) /Data nameplate (Chinese)

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255047520001  |Nameplate il 1
2 910500600002 Rivet GB827-3x10 €T GB827-3x10 4
3 255047520004  |With sideshift weight reduction label T2 mE ARG 1
4 255047520003  |Load curve pikciiiEaE 1

ARRERRAXS
Il
it




252198501065 %k 344 1% (3= X ) /Data nameplate

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
1 255047520002  [Nameplate i 1
2 910500600002  |Rivet GB827-3x10 #1£]GB827-3x10 4
3 255047520005  |Lose weight sticker with sidesway T 7% R ARG 1
4 255047520003  |Load capacity diagram a4 E 1




252198501066 42 % #/Lithium Cel |

ES/NO YRiS /SN Name AT #E/QTY =i¥/Remarks
255037011003 4P25N Li Battery (400) 4P25NFEE83H1(400) 1 %642 /optional

A 255037011001 4P25N Li Battery (500) 4P25NFEE83H(500) 1 3642 /optional
255037011004  [4p25N Li Battery -H(400) 4pP25NFEEE - iN#K AR (400) 1 3642 /optional
255037011004  |4P25N Li Battery -H(554) 4P25NEEER - INFAR(554) 1 #E%5 /optional
255137012120  [Li Battery 48V-400(GF1) £2E8 5t 48V-400Ah 1 #t%E /Optional

. 255137012121  |Li Battery 48V-554(GF1) £2E8 M 48V-554Ah 1 %% /Optional
255137012114 |Li Battery 48V-400-H(GF1) £2E8 7 48V-400Ah- iR 1 %% /Optional
255137012115 [Lj Battery 48V-554-H(GF1) £REE S 48V-554Ah-INFR 1 #t%E /Optional
255136512102 Charger ADY48V200A(380V) fREB FEEE 28 ADY48V200A(380V) 1 E3]

" 255136512103 Charger ADY48V200A(380-418V) fHER 7T ER 25 ADY48V200A(380-415V) 1 T /B%
255136512104 Charger ADY48V200A(240V) fREB FEEE 28 ADY48V200A(240V) 1 £
255136512105  [Charger ADY48V200A(480V) fREB FEEE 28 ADY48V200A(480V) 1 £

3 910400200005  |Washer GB96.1-12-200HV R [EGB9I6.1-12-200HV 4

4 910400500008  |Washer GB93-12 HEREGBI3-12 4

5 910200200097  |Screw GB70.1-M12x25-8.8 1%2£]GB70.1-M12x25-8.8 4

6 255123012001  |Secondary weight MiEe = 1




